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HOW TO MAKE USE OF THIS PARTS LIST

. As to "#01” and "#02" refer to the "Note” given at the bottom of the respective pages.

. Godes on the "Qty” column

- Bach numeral indicates the number of parts required.

»"0.1” and "2.5” indicate the length (in meters) of the respective parts.

3. Parentheses mean that the corresponding part is a subpart that constructs an assembly part.

4. Dotted lines on the Figures indicate assembly parts.’

5. Asto the parts with marks of ¥ (consumable parts) and "@" (optional parts) on the respective parts,

it is recommended to prepare spares.
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1. FRAME & MISCELLANEOUS COVER COMPONENTS

SEER - SPEEEGR




REF. MO _ NOTE ~_ PARTNO, _ DESCRIPTION ] LA A S Aty
1 400-16798 FACE PLATE ASM. AV1373 1
2 §8-4111215-SP SCREW 11/64-40 L=12 FNY 11/64-40 L=12 2
3 $8-5090610-SP SCREW 9/64-40 L=6 F5R%Y 9/64-40 L=6 1
4 213-31301 TOP COVER B b7 AN - B 1
5 $8-4110815-SP SCREW 11/64-40 L=8 FAFY 11/64-40 L=8 5
[ 213-55805 THREAD GUIDE {7777 )
7 $S-4150915-SP SCREW 15/64-28 L=9 FAT IV 15/64-28 L=9 1
8 #02  214-37108 WINDOW PLATE E b {4E 1
9 #02  214-37306 WINDOW PLATE E PACKING b AREN vkY 1

10 TA-0620504-R0 CAP ALY 2
T #0Z S5~41T08I5-SP SCREW T1/64-40 =8 FN 2y 11764-40 =8 i
12 213-31806 WINDOW PLATE B Yh 12 B 1
13 213-32002 WINDOW PLATE PACKING B R ESE V] 1
14 S5-4110815-SP SCREW 11/64-40 L=8 - IR 11/64-40 L=8 5
15 TA-1250604-R0 RUBBER PLUG IALY 2
16 213-3I608 BALANCE COVER FVE VIR = T
17 88-7150910-TP SCREW 15/64-28 L=9 YILI%y 15/64-28 1=9 1
18 #03  101-01400 THREAD GUIDE, C 1N\7vH C 1
19 #03  S8-2090710-TP SCREW 9/64-40 1L=7.2 IVHIFY 9/64-40 L=7,2 1
20 #04  214-08554 THREAD GUIDE ASM. AMTV7L(73) 1
o1 #O0T 400-39838 THREAD GUIDE PLATE ASH. NG EEL IR T
22 178-12106 NEEDLE THREAD PRESSER PLATE MMz (1)
23 B1132-521-000 THREAD PRESSER PLATE SPRING M At n 3 (1
24 SB-0380551-SL HINGE SCREW D= 3,80 H= 5.5 X v3y D=3.8 H=5.5 (1)
25 #04  214-08505 THREAD GUIDE PLATE 1MTVH11% (D
26 70T Z00-39839 THREAD GUIDE PLATE EANIZELL] (D
27 8§8-7090520-TP SCREW 9/64-40 L= 4.5 IIEIFY 9/64-40 L=4.5 1
28 TA-0750704-R0 RUBBER PLUG PALY 2
29 CH-3002001-31 SAFETY LABEL 12 TVt yIa 12 1
30 TA-0550604-R0 RUBBER PLUG MY 1
31 TA-1050504-R0 RUBEER PLUG 13397 T
32 TA-0550604-R0 RUBBER PLUG ALY 2
33 CH-3002000-01 ATTENTION SEAL 28 Ih Fayiy-A(16) 1
34 229-01805 GROUND MARK Vb VINE &4 1
35 #04  WZ-0320290-1UZ WASHER 3.2X6,5X0.15 ¥ % 3.2X6.5%0,15 2
36 226-19100 CAP WRITITFY YT (AM07Y) [
37 102-01200 RUBBER PLUG I-p -3 97 ¥y 1
38 #02  B1129-051-000 FRAME THREAD GUIDE, UPPER ANTVH 9z 1
39 #02  85-2090710-TP SCREW 9/64-40 L=T7.2 INFFFY 9/64-40 L=7.2 1
40 226-02601 BED SCREW STUD N 9b YFad 4
4T TA-T050504-R0 RUBBER PLUG ATy T
42 213-32309 SIDE COVER YIRIHN ~ 1
43 85-4110815-SP SCREW 11/64-40 L=8 FATFY 11/64-40 L=8 1
44 #03  213-31756 WINDOW PLATE A ASM. Ih {HA(S3) 1
45 #04 - 400-38688 HOOK COVER ASM. IO -(73) 2
46 Z04~ 400-17789 SLIDE PLATE VSZISEL 2
47 #04  400-17316 HOOK SHAFT SADDLE COVER BT I AHN - 4
48 #04  400-38691 HOOK COVER HINGE SHAFT HIAN -eyy g 2
49 #04  SS-4080620-TP SCREW 1/8-44 L=6 FATRY 1/8-44 L=6 2
50 55-6110480-SP SCREW 11/64-40 L=4.3 t3%y" 11/64-40 L=4.3 8
5T TA-ZT00904<R0 RUBEER PLUG ey T—
52 B1114-517-000 NEEDLE THREAD GUIDE PIN ANTVHE - 1
53 NS-6620310-SP NUT 3/16-32 nyarIyh 3/16-32 1
54 #03  213-31202 SETSCREW A%y 1
55 400-19114 LUBRICATION SUPPLEMENT fayahysya 1
56 FU3 TA-T450402-RD RUBBER PLUG =145 [=4 X%y D=14.5 =4 1
57 55-2090710-TP SCREW 9/64-40 L=T7.2 IVHF3T 9/64-40 L=7.2 1
58 B3138-512-000 TAKE-UP SPRING ADJUSTING PLATE AMIN 3 TVH FI-2In Y 1
59 #01  400-39831 BED COVER Ay AN - 1
60 #01  SE-4061001-5B SCREW M6 L=10 FATIRY M6 L=10 2
51 FOT WZ-0320290-U% WASHER 37.2X6.5X0.15 YT ¥ A% 3.2X6.5%X0.15 T
62 #01  400-38688 HOOK COVER ASH. TN -(23) 1
63 #01  400-17269 SLIDE PLATE A7} 42 1
64 #01  400-17264 FEED LEVER BASE COVER A A7VFIZ {ITRVHN -A 1
65 #01  400-17265 FEED LEVER BASE COVER B AVYFa8 4I7RVHN -B 1
66 FOT SS-GOS0U6Z0-SP SCREW 9/64-40 =6 57y 9764-40 =6~ Z:s
67 #01  400-38691 HOOK COVER HINGE SHAFT IV -y vy 1
68 #01  S$5-4080620-TP SCREW 1/8-44 L=6 I3y 1/8-44 L=6 1

NOTE (325)

#01....FOR PLC-1710
#02....FOR PLC-1760L
#03....FOR PLC-1710,PLC-1760

#04....FOR PLC-1760,PLC-1760L

PLC-1710/
PLC-1760Lfg
PLC-1710,PLC-1760f
PLC-1760,PLC-1760LH



2. UPPER SHAFT,LOWER SHAFT DRIVING & BALANCE COMPONENTS
R - T - RATEEER

6 3 13 »"‘" !
: . E%/@r
“1014 i- 64—8




NOTE (#:3)

#01....SELECTIVE PARTS
#02. .. FOR PLC-1760L
#03....FOR PLC-1710,PLC-1760

ERE R
PLC-1760LK
PLC-1710,PLC-1760

REF.NO  _NOTE __ PARTRO. DESCRIPTION __ | LS A S aty
1 213-32705 UPPER SHAFT vy g 1
2 213-33000 UPPER SHAFT FRONT METAL I IRIAAN 1
3 £#03  230-01001 THREAD TAKE-UP LEVER Fuby 1
4 B1906-051-000 TAKE-UP LEVER PIN FULT Y IV y 1
5 #03  213-33307 BALANCE SLIDE SHAFT TR VAN Y 1
[ SS-B150822-TP SCREW 15764-28 =8 X% 15/64-28 L=8 7
7 400-38704 NEEDLE BAR CRANK ROD W ST Ai AN 1
8 CQ-3030000-00 OIL WICK ayy 0.2
9 #03  CQ-2020000-00 OIL WICK 3y 0.03

10 B1210-051-000 NEEDLE BAR CRANK PIN MIF - sy 1
11 CQ-5050000-00 OIL WICK v 0.03
12 #03  213-32507 COUNTER WEIGHT (A) (36MM) YI7421 (A) (36MM) 1
13 $8-8150822-TpP SCREW 15/64-28 L=8 AR 15/64-28 L=8 2
14 SHM-8080812-TP SCREW M8X8 A2 M8 L=8 2
15 #03  213-39502 UPPER FEED CAM (3.5) JDIIHA(3.5) 1
18 703~ SS-8660810-TP SCREW 1/4-40 L=8 %7 174-40T=8 )
17 213-33109 UPPER SHAFT INNER METAL Y3 IF iR 1
18 CQ-2020000-00 OIL WICK 3y 0.2
19 #03  213-36557 ECCENTRIC CAM A ASM. AANETINGSTHAA(SR) 1
20 #03  213-36508 ECCENTRIC CAM A ZANMATINYIVIRA (1
3 03 SS-BGHORTID-TP SCREW 1/4-20 L=8 MY 174-40 L=8 (@3]
22 CS-0950810-SH THRUST COLLAR ASM. D=9.5 W=8 A5ANF D=8.5 W=8 73 1
23 400-38692 UPPER SPROCKET Y7 aiyh 1
24 $S-6661110-SP SCREW 1/4-40 L=11 b3%¥ 1/4-40 L=11 2
25 400-38694 TIMING BELT (960) 243V A N(960) 1
76 BI203-512-000 BUSHING, REAR VI 7 OYAN JUvT T
27 214-02300 UPPER SHAFT BEARING HOOK PASAANS VAR L) 1
28 SM-8060602-TP SCREW 46X6 AR M6 L=6 2
29 #02  400-19905 TRIANGUAR CAM A NTTVYATHA A 1
30 #01  400-38703 LOWER SPROCKET JAZ7" nhyh 1
3T FOT — 2I3-87501 “LOWER SPROCKET VEZ7T0hgR 1
32 B1214-019-000 SPROCKET RING A7 oyyy Yy 1
33 213-87709 SAFETY CLUTCH SPRING TUE VIUFN % 1
34 213-87600 SAFETY CLUTCH HOOK TVE YYIFIR 1
35 B1308-055-000 SAFETY CLUTCH COUNTER-HOOK T YY-F ¥ %7 9 1
36 BI309-055-000 COUNTER-HOOK SPRING T IT-F X YIIA N R I
37 B1310-055-000 SAFETY CLUTCH SMALL LINK oY VY-F ya-Vvy 1
38 213-87808 SAFETY BASE U VYIFyy 1
39 B1314-055~000 SAFETY CLUTCH SMALL LINK PIN TV VI~ y3-9vr by 1
40 SS-8660612-TP SCREW 1/4-40 L=6 PAZY 1/4-40 L=6 2
r:y)| SD-0640322-TP HINGE SCREW D= 6.35 H= 3.2 T3y D=6.35 H=3.% T
42 $D-0640322-TP HINGE SCREW D= 6.35 H= 3.2 ¥ V%Y D=6.35 H=3.2 1
43 §5-8111010-TP SCREW 11/64-40 1=9.5 A%y 11/64-40 L=9.5 1
44 TA-0750704-R0 RUBBER PLUG PAty 1
45 B1312-563-000-A SAFETY CLUTCH PUSH BUTTON VY VIUFAYE Y 1
5 RE-U500000-K0 E-RING EF ZFAT 5 I
47 B1639-051-000 SPRING Ak &y i 1
48 B1313-055-000 SAFETY CLUTCH KNOB SLEEVE Ve VY-F & 8y 9y 1
49 400-16148 THRUST COLLAR B WASHER YR JRIAMIIBY b % 1
50 $8-8150710-TP SCREW 15/64-28 L=7 MZY 15/64-28 L=7 2
51 Z00-38700 THRUST COLLAR ASH. ST TATANET- (%) I
52 400-38702 THRUST COLLAR &Y JAGAM Y (D
53 5S-8661030-SP SCREW 1/4-40 L=10 FARY" 1/4-40 L=10 (2)
54 SB-1200002-00 BEARING 20X42 A FVYY 20X42 (1)
55 5S-7120760-SP SCREW 3/16-28 L="7.0 ILIZY” 3/16-28 L=7 2
56 F03 213-53008 HORTZONTAL FEED CAN COVER ZANTATTRATR I
57 #03  $S-7110710-SP SCREW 11/64-40 L=7 TILIZY 11/64-40 L=7 2
58 #02  400-38830 BALANCER NSy 1
59 #02  SK-8080812-TP SCREW M8X8 FAFY M8 L=8 2
60 213-33703 SAFETY CLUTCH DISC U YISFIVA Y 1
(i3] SS-8I56710-TP SCREW 15/64-28 L=T7 %7 15/64-28 L=7 A
62 #02  SS-8660612-TP SCREW 1/4-40 L=6 A2y 1/4-40 L=6 1
63 #03  213-34008 FLYWHEEL MEPIR 1
64 SS-8150822-TP SCREW 15/64-28 L=8 bA%Y" 15/64-28 L=8 2
65 #02  230-53606 FLYWHEEL MSP N 1
56 21387907 ADJUSTING PIN (1.2) AT a7 yFavE e v (1.2) T
87 #02  213-32606 COUNTER WEIGHT (B) (38MM) YI7474 (B)(38MM) 1
68 #03  213-33406 BALANCER I 1
69 #03  SS5-8151550-SP SCREW 15/64-28 L=15 A%y 15/64-28 L=15 2
70 #02  B1905-520-0A0 THREAD TAKE-UP LEVER FYE Yy 1
71 B1905-520-000 THREAD TAKE-UP LEVER YL Y [€))]
72 B1907-057-000 THRUST PIN FYR Y A3V Yy (1)
73 €Q-2020000-00 OIL WICK ayy (1



3.NEEDLE BAR ROCKING COMPONENTS
EHETREI R




REF.NO ~ NOTE  PARTNO, _ DESCRIPTION ___ _____ LAY S SR 15 A
1 230-02009 NEEDLE BAR FRAME IS AN 2 P 1
2 214-05204 HINGE STUD UM NR/EUING /2 Al 1
3 228-14909 FELT VS AVEEUNYEAN 1
4 B1437-051-000 OIL WICK RETAINER P - YU aYVHYI 1
5 $5-8151150-TP  SCREW 15/64-28 L=10.5 A%y 15/64-28 L=10.5 1
6 228-14909 FELT YUY 7¥a29a7olh 1
7 #04 214-51406 NEEDLE BAR NF - 1
8 BI411-057-0A0  NEEDLE BAR CLAMP ASM. NIE -R % 3 1
9 B1411-057-000 NEEDLE BAR CONNECTION NF - % (D

10 S8-7090910-SP  SCREW 9/64-40 L= 8.5 W73y 9/64-40 L=8.5 (2)
11 BI412-051-000 FELT MEF -% % 7Ib (D
12 #04 SH-6030602-TP  SCREW M3X0.5 L=6 IYA7HE A M3X0.5 L=6 1
13v¢ #02 MC-3210013-00  NEEDLE 134-35 #130 M) 134-35 #130 2
14 214-38007 UPPER FEED BAR GUIDE YIATVE T 4N 1
15 S8-7110910-TP  SCREW 11/64-40 L= 8.5 YIL5%y" 11/64-40 L=8.5 2
16 213-88400 ROCKING BASE GUIDE Y FSUEVISE 2P s s 1
17 SS-7110830-SP  SCREW 11/64-40 L= 7.5 IIL3Ey 11/64-40 1=7.5 2
18 213-38603 ROCKING BASE GUIDE (B) NIE Yavhe v 47 F1(B) 1
19 $5-6091022-TP  SCREW (&2 54 2
20 213-38801 ROCKING FRONT ARM IV EVINE Ayl 1
21 SH-8080802-TP  SCREW AR 2
22 213-38900 ROCKING SHAFT YVE S EUINE AR/ 1
23 B1414-232-000 . SQUARE BLOCK Wy 1
24 B1410-771-000  STUD M - 31 - Ay g 1
25 213-39304 ROCKING SHAFT FRONT METAL PIF BTN Iy IRIANN 1
26 400-27746 BUSHING REAR VS ETISE V5 S LT 1
27 400-39270 ROCKING REAR ARM ASH. NE Fagh Yag7 vF (43) 1
28 400-39269 ROCKING REAR ARM NIF IR vy vy (n
29 S8-6152440-SP  SCREW 15/64-28 L=23.5 v7%y 15/64-28 L=23.5 (D
30 230-62102 ROCKING REAR ARM FELT MNF IOV 37y 7l (D)
31 EA-9500B0I-00 CABLE BAND VIRV YW (2)
32 €Q-2020000-00 OIL WICK vy 0.05
33 #01 B1401-246-000 NEEDLE BAR NI Y 1
34 #01 400-39836 NEEDLE BAR THREAD RACK NIE UL HY 1
35%%  #01 SS-7080510-TP  SCREW 1/8-44 L=4.5 YIL5%y" 1/8-44 L=4.5 1
365%  #01 MC-3210013-00 NEEDLE 134-35 #130 N 134-35 £130 I
37%%  #03 MC-3210020-00 NEEDLE 134-35 #200 n) 134-35 #200 2

NOTE (&)

#01....FOR PLC-1710
#02....FOR PLC-1760
#03....FOR PLC-1760L

#04....FOR PLC-1760,PLC-1760L

PLC-1710f8
PLC-1760/
PLC-1760LH
PLC-1760,PLC-1760LFg



4. PRESSURE ADJUSTING & UPPER FEED MECHANISM COMPONENTS

(FOR PLC-1710,PLC-1760)

- BB/ (PLC~-1710,PLC—-1760H)

AE

#AE

—55
—49

1) ) D

0
N

24




REF.NO _ _NOTE __ _PARTNO. ___ . ___. DESCRIPTION ________ ) LR S Wy
1 213-40401 UPPER FEED SHAFT YRy 7 I
2 213-40500 UPPER FEED FRONT ARM A V7 U5 1
3 58-8660612-TP  SCREW 1/4-40 L=6 PAXYT 1/4-40 L=6 2
4 400-39326 FRONT METAL YI INIARN i
5 213-78302 - FEED SHAFT METAL ZANMAIYY AN 1
6 229-041565 MAIN SHAFT THRUST COLLAR ASM. Iy IZIANIF (%) 1
7 229-04106 MAIN SHAFT THRUST COLLAR Y9 IRTANI Y (B
8 S8-8660610-TP  SCREW 1/4-40 L=6 PARY 1/4-40 L=6 (2)
g S§-8150710-TP  SCREW 15/64-28 L=7 PR3y 15/64-28 L=7 1

10 TA-0750704-R0  RUBBER PLUG PAYY 1
11 400-33027 UPPER FEED LINK ASM. YIRIYVIy (73) 1
12 400-33026 UPPER FEED LINK ALYV (1)
13 213-47109 FELT VAL VALNZNEINN @]
14 FA-9500B00-00  CLIP CV-70S8 FIVIN vh 60 (2)
15 €Q-3000000-F0  OIL FELT ayh 7Ilh (0.003)
16 CQ-3000000-FO  OIL FELT oyh 7Ihb (0.003)
17 B1414-555-000  SLIDE BLOCK NIE YR % Fvi{an 1
18 WP-0501046-SC  WASHER 5 X 13X 1 k7% 4 %.5X14X1 1
19 400-33029 TRIANGULAR LEVER ASH, ¥vhr5a (73) 1

20 §8-7110510-SP SCREW 11/64-40 L=5 YIL7%Y° 11/64-40 L= 5 1

21 B1414-555-000  SLIDE BLOCK MR YR % 7y34an 1

22 105-09701 FELT yxo-3 7h yuyh7oib 1

23 400-18341 WALKING BAR DRIVING LINK VL VAEVINUINY 1

24 400-33033 WALKING BAR B YIA7Y7 7 B 1

25 B1467-053-0A0  WALKING BAR ASM. YYRIIN 3 IV E - I3 1

26 B1468-053-000 WALKING BAR SPRING YIAIVE - AFIN R 1

27 $8-6151780-SP  SCREW 15/64-28 L=17.0 5%y 15/64-28 L=17 1

28 214-06509 UPPER FEED GUIDE PLATE VAR VL) LA 1

29 262-25201 ROLLER 1%Y#%" 2an 1

30 $S-6151920-SP  SCREW 15/64-28 L=19.0 t7%y" 15/64-28 L=19 1

31 213-40104 UPPER FEED ROD yIA7Ynyh 1

32 D1456-055-B00  HINGE SCREW VA2 VAR VANE AR i 1

33 D1455-055-B00  CONNECTING STUD A2 VR VANV S 1

34 WP-0482086-SD  WASHER 4.8X11.5X2 L% b % 4.8X11.5X2 1

35 NS-6110530-SP  NUT 11/64-40 oyh7Ivh 11/64-40 1

36 214-37900 UPPER FEED REAR ARM VIRV S 1

37 SH-6062502-TP  SCREW M6 L=25 nIRITE Wb M6 L=25 1

38 €Q-2520000-00 OIL WICK ¥y 0.02

39 400-39265 PRESSURE BAR HOLDER ASHM. TIIF 98 % 1

40 400-39266 PRESSURE BAR HOLDER C APIF 98 % C (D

41 S8-7110910-TP  SCREW 11/64-40 L= 8.5 whe7%y" 11/64-40 L=8.5 (1

42 213-40906 PRESSER ADJUSTING SCREW TFIFavey sy 1

43 229-07604 PRESSER SPRING REGULATOR NUT FHIFITEIRT FVD 1

44 B1502-246-000  PRESSER SPRING T #F39%Y M % 1

45 400-38705 PRESSURE BAR HOLDER GUIDE AL & 5 AN 1

46 400-17276 THREAD RELEASE PLATE COMPL. AR2RRATLR(FIT Y) 1

47 B1462-053-000  THREAD RELEASE SPRING Ahaik 9545 N % 1

48 214-06103 PRESSER LIFTER LEVER AHI7y bn - 1

49 229-07109 PRESSER BAR BUSHING, LOWER THIE YRR 1

50 400-18340 SCREW Lz 2

b1 400-18339 SCREW PNV 1

52 N§S-6150430-SP  NUT 15/64-28 uyh7Ivh 16/64-28 1

53 §§-8110520-TP  SCREW 11/64-40 L= 4.5 PA%Y 11/64-40 L=4.5 1
54 214-06608 GUIDE PLATE SPACER AN 18780 -% 1
55 214-51505 PRESSER BAR A3IE Y 1
56 S8-7150740-SP  SCREW 15/64-28 L=7 Iht73¥ 15/64-28 L=T 1



5. PRESSURE ADJUSTING & UPPER FEED MECHANISM COMPONENTS (FOR PLC~-1760L)
AR - BEVBR (PLC—-176 0LH)
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REF.NO _ _NOTE _ _ PARTNO. _ ___ . DESCRIPTION _________1 Loy Aty
1 213-40401 UPPER FEED SHAFT YR ) 1
2 213-40500 UPPER FEED FRONT ARM YR v uF 1
3 S8-8660612-TP SCREW 1/4-40 L=6 P2y 1/4-40 L=6 2
4 400-39326 FRONT METAL YY" JRLAAN 1
5 213-78302 FEED SHAFT METAL AARIYT 7A%K 1
[ 225-04155 MATN SHAFT THRUST COLLAR ASH. Y97 JA7ANGT (7X) T
7 229-04106 MAIN SHAFT THRUST COLLAR 99 PA5AN (1
8 S§-8660610-TP SCREW 1/4-40 L=6 MEY" 1/4-40 L=6 (2)
[ §8-8150710-TP SCREW 15/64-28 L=7 ME¥ 15/64-28 L=7 1

10 TA-0750704-R0 RUBBER PLUG ALY 1
I1 SS-7150740-SP SCREW 15764-28 L=7 Y52y 15764-28 L=T7 1
12 210-48707 HINGE SCREW : \RER IR X 7 v 1
13 $5-8110520-TP SCREW 11/64-40 L= 4.5 AR 11/64-40 L=4.5 1
14 213-40005 UPPER FEED LINK (B) YAy (B) 1
15 400-18340 SCREW iy 2
16 Z00-18339 SCREW LRZSA T
17 B1414-555-000 SLIDE BLOCK NF 92 ¥ 7vi{an 1
18 Wp-0501046-SC WASHER 5X14X1 I %.5X14X1 1
19 400-33029 TRIANGULAR LEVER ASM, FynrFa (43) 1
20 $5-7110510-SP SCREW 11/64-40 L=5 YhLFRY 11/64-40 L= 5 1
21 BIT414-555-000 SLIDE BLOCK NI VX ¥ 7yF{Iu 1
22 105-09701 FELT vIn-7 75 ypyh7Ihh 1
23 400-18341 WALKING BAR DRIVING LINK L2 v VISV i
24 400-33033 WALKING BAR B YIisyy 7 B 1
25 B1467-053-0A0 WALKING BAR ASM. YIRIIN R ¥k - 43 1
26 BI468=053-000 WALXING BAR SPRING JIRIIE - FFIN X 1
27 S5S-6151780-SP SCREW 15/64-28 L=17.0 L33y 15/64-28 L=17 1
28 214-06509 UPPER FEED GUIDE PLATE YIRIUN b 14 1
29 262-25201 ROLLER Fis 2 vl wii] 1
30 55-6151920-SP SCREW 15/64-28 L=19,0 vy%y 15/64-28 L=19 1
31 400-33027 UPPER FEED LIRX AN, 7YYy (73) 1
32 CQ-3000000-F0 OIL FELT s 7zRh (0.003)
33 CQ-3000000-F0 OIL FELT 1)/ 2 A 4 AN (0.003)
34 213-47109 FELT YIXIYYVI7hh (¢))]
35 EA-9500B00-00 CLIP CV-708 FIIIN vh 60 (2)
36 400-33026 UPPER FEED LIRK YAy ay
37 RE-0800000-K0 E-SHAPED SNAP RING (8MM) Elr 4h2v 8 1
38 213-40302 UPPER FEED REAR ARM (B) YIAI3a97° 97 (B) 1
39 214-51505 PRESSER BAR ok 1
40 400-39265 PRESSURE BAR HOLDER ASM. AT X % 1
41 200-39266 PRESSURE BAR HOLDER C TFF 95 ¥ C (@3]
42 SS-7110810-TP SCREW 11/64-40 L= 8.5 YALFRY 11/64-40 L=8.5 (1)
43 229-07604 PRESSER SPRING REGULATOR WUT APLFITRIZT I 1
44 B1502-246-000 PRESSER SPRING AHL FI9EY A 3 1
45 400-38705 PRESSURE BAR HOLDER GUIDE ARk o8 % 4 1
15 400-17276 THREAD RELEASE PLATE CONPL. NIAGFLE(FIT ) T
47 B1462-053-000 THREAD RELEASE SPRING bR o548 N % 1
48 214-06103 PRESSER LIFTER LEVER AL UN - 1
49 214-06608 GUIDE PLATE SPACER I AV 14287 -3 1
50 SM-6052002-TP SCREW ¥5 L=20 IYhI7FE A M5XK0.8 L=20 1
51 210-06002 ADJUST SPRING B FHIFITEINF B 3
52 229-07109 PRESSER BAR BUSHING, LOWER AT 9y an 1
53 €Q-2520000-00 OIL WICK Y 0.02
54 107-13808 CONNECTION LINK PIN B 12%52 VZAAA 1
55 NS-6150430-SP NUT 15/64-28 myAs7yh 15/64-28 1
56 T07-13766 ECCENTRIC ROD (SETY YR ITREETE (XU 1
57 210-06507 ADJUST SCREW B Fprgageyiy B 1
58 NS-6110530-SP NUT 11/64-40 uyhrFIh 11/64-40 1
59 210-06408 ADJUST SCREW A Hrrarkyiy A 1
60 213-42407 GUIDE SHAFT N 333Xy s 1
[} T07-74305 VERTICAL DTAL T T J5T X ATH T
62 107-15100 VERTICAL DIAL SHAFT BUSHING 9T Y Ay A AYNY ST 92 1
63 107-15001 VERTICAL ADJUSTING CAM T ¥ ayy Farkyhl 1
64 107-15704 VERTICAL DIAL PIN EUBMMAR- L2 AR MG 9 T 1
65 B1526-527-00G SPRING I3E7Y N % 1
66 S5-6110630-TP SCREW 11/64-40'1=6 537 11/64-40 L=6 T
67 213-41607 VERTICAL ADJUSTING ARM YT I Ay Farkyuy 1
68 107-15308 PIN NBVEL9T Y 1
69 SH-6051402-TP SCREW ¥5X0.8 L=14 wyRsTHE Ah 1
70 213-41508 VERTICAL CHANGE BASE SHAFT A9 Y Ay ALY ) 1
7T T07-18203 FEED SHAFT FRONT METAL LRI INIIEN T
72 107-14202 VERTICAL CHANGE BELT IV Y 9T AvhYA 1
73 SK-1050801-SR SCREW M5 L=8 $73Y° M5X0.8 L=8 1
74 213-39700 UPPER FEED STOPPER PLATE (B) YIRIYARN 14(B) 1
75 $8-7111120-TP SCREW INTFY 2
78 107-13501 SPRING HOOK EURNRAET VAR NS5 T2 Z
77 107-16504 VERTICAL SHAFT SPRING WT T @Yy T IN % 1
78 B3416-552-000 CONNECTING ROD HINGE SCREW v§7h a3k - & vy 2
79 RE-0500000-K0 E-RING EF 4h2y 5 2
80 213-39809 UPPER FEED DOG SPRING HOOK YILXIIN 3y 1
3} 8§-7110830-8P SCREW T1/64-40L=T7.5 W73y T1764-40 L=7.5 1
82 107-14509 CONNECTION LINK B 122220744 2
83 107-14608 CONNECTION LINK B SUPPORT PIN VYIIvIBYY vy 2
84 SH-8050602-TP SCREW ¥5 L=6 MY M5X0.8 L=6 2
85 213-37803 FEED ADJUSTING BASE SUPPORT A7IFITRIAIL 1
g5 SS=8I50710-8P SCREW 15/64-28 =7 i M7 15/64-28 L=7 1
87 213-39601 UPPER FEED STOPPER PLATE (4) DIFIYADyA 15(A) 1
88 SK-8050602-TP SCREW ¥5 L=6 PR3 M5X0.8 L=6 2
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6. FEED MECHANISM COMPONENTS (FOR PLC-1710,PLC~1760)

*UBEKR (PLC~1710,PLC—-1760H)
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REF.NO _ _NOTE ___PARTRO. __ DESCRIPTION ________ | LS S SR Qty_ _
1 RE-0800000-K0 = E-RING 9 Ef 427 9 1
2 (S-1201010-SH  THRUST COLLAR ASM. D=12 W=10 Z3AN9F D=12 W=10 73 1
3 CS-1201011-SH  THRUST COLLAR D=12 W=10 AFAMIF D=12 W=10 (1
4 S8-8660610-TP  SCREW 1/4-40 L=6 MRy 1/4-40 L=6 (2)
5 8D-0800402-TP  HINGE SCREW D= 8 H= 4 2 viy D=8 H=4 1
6 NS-6150430-SP NUT 15/64-28 oyhrFIL 15/64-28 1
7 S8-7110710-SP SCREW 11/64-40 L=7 IRy 11/64-40 L=T 1
8 400-38712 FELT HOLDER A7)Favkyi4 7 b AYT 1
9 SS-7110910-TP  SCREW 11/64-40 L= 8.5 YIE32Y" 11/64-40 L=8.5 4

10 214-07408 FITTING PLATE LA EVAS LAV NIEE 1

11 214-07200 FEED ADJUSTING BASE bV EEVAS) 1

12 400-38711 FEED ADJUSTING BASE B A79Faveya{ B 1

13 S8-6110520-TP  SCREW 11/64-40 L=4.5 L33y 11/64-40 L=4.5 1

14 213-37803 FEED ADJUSTING BASE SUPPORT A7)Favk a4y 1

15 213-78302 FEED SHAFT METAL ZANETD IR 2

16 SS-8151150-TP  SCREW 15/64-28 L=10.5 A% 15/64-28 L=10.5 1

17 B3025-141-H00-A CONNECTING ARM I 08 N 1

18 S§-6121210-SP  SCREW 3/16-28 L=12 v5%y" 3/16-28 L=12 1

19 229-04155 MAIN SHAFT THRUST COLLAR ASM. YT IAFANIF (43) 2

20 229-04106 MAIN SHAFT THRUST COLLAR LPARESIAVLE (1)

71 SS-8660610-TP  SCREW 1/4-40 L=6 ‘ MEY 1/4-40 L=6 (%)

22 400-39307 FEED REGULATOR CONNECTING ROD A70Favkynyh 1

23 SD-0900701-TP  HINGE SCREW D= 9 H= 7 2 V3y D=9 N=7 1

24 NS-6680320-SP  NUT 9/32-28 uyhIFI 9/32-28 1

25 214-07309 SQUARE BLOCK A7V Faveyhsa v 2

26 213-88004 REVERSE FEED ROCK SHAF ¥ ¥k - 1

27 $§5-6120930-TP  SCREW 3/16-28 L=9 v93y° 3/16-28 L=9 2

28 SS-8150822-TP  SCREW 15/64-28 L=8 A%y 15/64-28 L=8 2

29 213-64104 FEED ROCKER 004 495 1

30 SS-7111410-TP  SCREW 11/64-40 L=14 YILIRy 11/64-40 L=14 2

31 213-37902 ECCENTRIC PIN A7VFaveINvIvE v I

32 SS-7080910-TP  SCREW 9/64-40 L= 8.5 YWLI3Y" 9/64-40 L=8.5 2

33 213-37308 FEED ADJUSTING ROD VRS VAS TN 1

34 SD-0800402-TP  HINGE SCREW D= 8 H= 4 & v}y D=8 H=4 1

35 213-37605 SPRING LA EVAYL TS I 1

36 213-380609 SPRING HOOK YyN UM 3hT 1

37 SS-6111610-SP SCREW 11/64-40 L=16 v73y 11/64-40 L=16 2

38 213-37209 FEED ADJUSTING A A7VFavtyA 1

39 226-09408 FEED ROCK SHAFT ANEZVT ) 1

40 SM-6061802-TP  SCREW M6 L=18 uIhrIFE M 1

4] 213-36805 FEED DIAL A A7VA AV A 1

42 214-30400 FEED ADJUSTER SUPPORT A7IFaveyAa{ ¥z 1

43 S5-6121860-SP  SCREW 3/16-28 L=18 v5%3 3/16-28 L=18 1

44 229-11804 FEED REGULATOR SCREW A7VFaveyiy 1

45 R0-0922702-00 RUBBER RING oYy 1

48 229-12000 FEED REGULATOR PIN A7VFATEY Y 1

47 229-12109 FEED REGULATOR PIN SPRING A79Faneye v k 1

48 213-36656 FEED LINK ASH. VEEY VAR MACES) 1

49 213-36607 FEED LINK Y LSy VAN (1

50 400-09103 CONNECTING FORKED LINK PIN ESEEVISRANI I, (N

51 £Q-2020000-00 OIL WICK 3y (0.04)

52 SM-8050612-TP  SCREW M5X6 MA%Y M5X0.8 L=6 (n

53 213-36706 FEED ROD A A9y A 1

54 213-38207 FEED LINK PIN NIV Y 1

55 SD-1000801-SH  HINGE SCREW D=10 H=§ X vi¥ D=10 H=8 1

56 213-36300 BACKWARD FEED LEVER SHAFT ¥ YIRIIUN =T S 1

57 213-78203 FEED ROCK SHAFT HINGE SCREW ALY A9T 05 BVEY 1

58 WP-0650876-SD  WASHER 6.5X13X0.8 L% % 6.5X13%0.8 1

59 NS-6150310-SP  NUT 15/64-28 UIHIFIN 15/64-28 1

§0 213-87402 FELT ZANMAZVEYN ¥ava27rlh 1
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7. FEED MECHANISM COMPONENTS (FOR PLC~-1760L)
EUBERK (PLC—-1760LH)
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REF.XO _ _NOTE _ _ _PARTNO. __ __ . ____ DESCRIPTION ________ . LA T SR Qty_ |
1 213-37001 BACKWARD FEED LEVER B ¥ ¥75290m -B 1
) 213-37100 BACKWARD FEED PRESSER PLATE VA el 1
it 88-7110710-SP SCREW 11/64-40 L=7 YALTEY 11/64-40 L=7 3
4 213-52901 BACKWARD FEED LINK FULCRUM ¥y Ik0IYIYFY 1
5 WP-0612056-SD WASHER 6.1X18.5X2 L5 4 % 6.1X18.5%2 1
[ W3-06 [0002-KP SPRING WASHER IE3 A 1
7 $3-6153012-TP SCREW 15/64-28 UYHITHE Wb 15/64-28 1
& 400-39454 CHANGE BASE e VLN, N 1
g D2461-481-C00 CONNECTING PIN Ty Y-ty 1

10 260-23200 FEED CAM ROLL A2VhAan 1
I RE-0400000-K0 E-RING 4 EF A7 4 1
12 $8-6090910-SP SCREW 9/64-40 L=9 v523° 8/64-40 L=9 2
13 $8-7120710-SP SCREW 3/16-28 L=T Y53 3/16-28 L=T 2
14 101-20004 SPRING SUSPENSION ¥ YIAIIUN - p 3y 1
15 137-89201 TENSION SPRING YT bIn ) p i 1
16 TIZ-T2614 FEED SPRING HOOK TIVN = & 50 F T
17 WP-0502616-SD WASHER : (&R0 i 1
18 228-52501 BACK LEVER STOPPER NYIUN -ZpIN - 1
18 S8-7112420-SP SCREW 11/64-40 L=24 YWEIFS 11/64-40 L=24 1
20 5§-6121210-SP SCREW 3/16-28 L=12 vy%y 3/16-28 L=12 1
71 729-04155 MAIN SHAFT THRUST COLLAR ASN. TIY TATANIT (J3) 2
22 229-04106 FEED LEVER SUPPORT A7IFaHT (1)
23 S8-8660610-TP FEED LEVER BASE A795a% 4 (2)
24 400-39307 SCREW 9/64-40 L= 6.8 YILIEY 9/64~40 L=6.8 1
25 Sp-0900701-TP HINGE SCREN D=9 H=7 ¥ vy D=9 N=7 1
26 NS-6680320-SP WASHER 6. 5XT1IXI YT 5 6.5511X1 |
27 214-07309 FEED DRIVING SLIDE BLOCK ¥ 35 A Ay 2
28 $8-8150822-TP SCRER 15/64-28 L=8 A% 15/64-28 L=8 2
29 213-64104 FEED ROCKER AP 495 1
30 $8-7111410-TP SCREW 11/64-40 L=14 YIETEY 11/64-40 L=14 2
31 213-37902 ECCENTRIC PIN L EEVASLPA T
32 $8-7090910-TP SCREW 9/64-40 L= 8.5 YILT2Y 9/64-40 1=8.5 2
33 213-37308 FEED ADJUSTING ROD A7VFaveyuyh 1
34 SD-0800402-TP HINGE SCREW D=8 H=4 ¥ v3y D=8 H=4 1
35 400-38901 SPRING B A279FaueyA{yns In 3B 1
36 21333009 SPRING HOOK N TN 555 1
37 $8-6111610-8P SCREW 11/64-40 L=16 Y3y 11/64-40 L=16 2
38 230-56104 FEED REGULATOR (P=12) A7YFayey (P=12) 1
39 226-09408 FEED ROCK SHAFT ARV 7 1
40 SM-6061802-TP SCREW M6 L=18 aYRITFE b 1
41 730-56203 FEED DIAL (C) F7IE T¥H(C) T
42 214-30400 FEED ADJUSTER SUPPORT VYA EVESL S5 o 1
43 SS-6121860-SP SCREW 3/16-28 L=18 v5%y 3/16-28 L=18 1
44 229-11804 FEED REGULATOR SCREW AIVFIVEIRY” 1
45 RO-0922702-00 RUBBER RING oy 1
6 T2~ TZ000 FEED REGULATOR PIN FTIFITEIT Y T
47 2298-12109 FEED REGULATOR PIN SPRING A7IFIVRIE VAT 3 1
48 213-36656 FEED LINK ASM, 2TV (F]) 1
49 213-36607 FEED LINK ZANFTVY Y (1)
50 400-09103 CONNECTING FORKED LINK PIN 7533a9h yyvree v (1)
51 C4-2020000-00 OIL WICK Iy (0.04)
52 SH-8050612-TP SCREW M5X6 3> M5X0.8 L=6 (1)
53 400-11400 FEED ROD (C) A r9nyh (C) 1
54 213-38207 FEED LINK PIN ZNXTYIVIE v 1
55 SD-1000801-SH HINGE SCREW D=10 H=8 2 v:y D=10 H=8 1
56 213-36409 BACKWARD FEED LEVER SHAFT B LT VNS A I
57 213-78203 FEED ROCK SHAFT HINGE SCREW M JI9T 95 R Ry I
58 WP-0650876-SD WASHER 6.5X13X0.8 v5¥ i % 6.5X13X0.8 1
59 NS-6150310-SP NUT 15/64-28 oyhrFvh 15/64-28 i
60 213-87402 FELT ANMEPITYN F292720h I
51 RE-0900000-K0 E-RING EF 337 9 I
62 €S-1201010-SH THRUST COLLAR ASM. D=12 W=10 Z5AM0F D=12 W=10 73 1
63 £58-1201011-8H THRUST COLLAR D=12 W=10 Z32M9r D=12 W=10 (N
64 $8-8660610-TP SCREW 1/4-40 L=6 MAFY 1/4-40 L=6 (2)
65 SD-0800402-TP HINGE SCREW D= 8 H= 4 ¥ Vi D=8 H=4 1
56 WS-6150430-3P NUT 15/64-28 OIF7FIN 15/64-28 T
B7 58-7110710-SP SCREW 11/64-40 L=7 3% 11/64-40 1L=7 1
68 400-38712 FELT HOLDER VYRS VRS L EWEY ANy 8 1
69 SS-7110910-TP SCREW 11/64-40 L= 8.5 YILTZY 11/64-40 1=8.5 4
70 214-07408 FITTING PLATE L VALEVAS LMY EURES 1
71 Z14-07200 FEED ADJUSTING BASE b A ERT) 1
72 400-38711 FEED ADJUSTING BASE B A79Favki4 B 1
73 $S-6110520-TP SCREW 11/64-4C L=4,5 L33y 11/64-40 L=4.5 1
74 213-37803 FEED ADJUSTING BASE SUPPORT A7VFayRIR 4T 1
75 213-78302 FEED SHAFT METAL AANMEIIY AR 2
76 SS-BIGIT50-TP SCREW 15/64-28 L=10.5 53 15/64-28 L=10.5 1
77 B3025-141-H00-A CONNECTING ARM FAY IR R 1
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8.FEED BASE COMPONENTS
%Y AR
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REF.XO _ _NOTE __ PARTNO. DESCRIPTION . _______. L T S Qty _ _
1 400-38859 FEED BAR ASM. A7V 4 (AMEDFYan) (23) 1
2 400-38968 FELT (D) APVR 472N D (1)
3 232-00801 VERTICAL FEED LINK I ayy vy (1)
4 SS-6090612-TP  SCREW 9/64-40 L=6 IIh77FE Vs 9/64-40 L=6 (N
5 232-00900 VERTICAL FEED LINK SHAFT 3 any AyIyvey (D
6 SM-8050502-TP  SCREW M5 L=b PAZY D
7 230-56005 FEED BASE A28 4 (1)
8 400-39257 FEED LEVER A7V5a (D
9 400-39015 FEED LEVER SCREW A7VFa% viy (1)

10 230-09509 FEED LEVER SHAFT A2V5ay (N
11 RC-074081T-KP  C-RING Chrariv g (@)
12 #01 135-16703 SLIDE BLOCK B A2V Br1 v B (1)
13 #01 135-16604 SLIDE BLOCK A AVVIFY 71 % A (1)
14 #01 135-19202 SLIDE BLOCK ANVIFvhIa N (1)
15 400-38709 FELT A A7V& 47z A (1)
16 400-38967 FELT (C) A28 47zhh € €))
17 EA-9500B01-00  CABLE BAND VAN (6)
18 NS-6150310-SP  NUT 15/64-28 nyhrFYh 15/64-28 (1
19 B1604-012-000-A FEED BAR SHAFT VAL W A 1

20 RE-0500711-KP  SNAP RING 5 U AhAY 5 1

21 £Q-2020000-00 OIL WICK 3y (14

22 #02 230-36304 FEED LEVER SUPPORT A7Y57a%%1 2

23 #02 400-38981 FEED LEVER BASE A79Fax 4 1

24 #02 SS-6090630-TP  SCREW 9/64-40 L=6 LI%y 9/64-40 6=6 2

25 SM-6061602-TP  SCREW M6 L=16 oyhIvrE Wb 4

26 WP-0612076-SP  WASHER 6.1X11X2 vIF F % 6. 1X11X2 4

27 #02 400-17263 FEED LEVER BASE COVER F29Fa% 4N - 1

28 #02 SS-6090630-SP  SCREW 9/64-40 L=6 L%y 9/64-40 L=6 4

29 #03  400-38707 FEED LEVER BASE A7V7a4 4 1

30 #03  400-17317 FEED LEVER SUPPORT A7VFadsz 2

31 #03 SS-7090710-SP  SCREW 9/64-40 L= 6.8 Y532y 9/64-40 1=6.8 4

NOTE (7E&2)

#01....SELECTIVE PARTS
#02....FOR PLC-1710
#03....FOR PLC-1760,PLC-1760L
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9. HOOK SHAFT & LOWER SHAFT COMPONENTS (FOR PLC-1710)
S - THER (PLC—1710/)
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REF.NO _NOTE __ PARTNO. ___ . DESCRLIPTION _____ ] LSS S DR A
1 400-38695 HOOK DRIVING SHAFT pAVA 1
2 214-27307 LOWER SHAFT METAL , REAR IETITIARN 1
3 CS-095081A-SH  THRUST COLLAR ASM. D=9.53 W=8 Z7ZM07 D=9.53 W=8 73 1
4 230-04708 HOOK SHAFT SPACER INT AN -3 - 1
5 BI816-512-000 HOOK DRIVING SHAFT, LARGE JET T AT MR 1
6 S8-8151150-TP  SCREW 15/64-28 L=10.5 M3 15/64-28 L=10.5 1
7 S8-8151150~TP  SCREW 15/64-28 L=10.5 bA%Y" 15/64-28 1=10.5 1
8 400-38697 BUSHING INTERMEDIATE ASM. JEY IIHAIN(SR) 1
9 S5-8660810-TP  SCREW 1/4-40 L=8 PAFY" 1/4-40 L=8 2

10 400-38867 HOOK SHAFT BASE AL 1
11 SS-8150710-TP  SCREW 15/64-28 L=7 A% 15/64-28 L=7 2
12 213-34701 HOOK SHAFT LOWER METAL NI IIRAGN 1
13 230-04609 HOOK SHAFT Ny 1
14 400-39822 OPENER -7} 1
15 230-04906 OPENER GUIDE ARM x-7° }-7vHY5 1.
16 #01 101-12001 HOOK SHAFT GEAR, A T 737 MR A 1
17 #01I 101-12100 HOOK SHAFT GEAR, B N7 X MY B 1
18 #01 101-12209 HOOK SHAFT GEAR, C RS IT AR C 1
19 #01 101-11904 HOOK SHAFT GEAR ACATF AN 1
20 #01 400-29634 HOOK SHAFT SCREW GEAR NI 7% pr NE 1
21 SM-6061602-TP.  SCREW M6 L=16 IHI7HE b 2
22 WP-0612076-SP  WASHER 6.1X11X2 E7¥ % 6.1X11X2 2.
23 SH-6040802-TP  SCREW M4X0.7 L=8 YRy FE b 1
24 230-24409 VERTICAL FEED CAM (1.5) 7 avy ArVaa(avyyyavl . 5) 1
25 S5-8660530-TP  SCREW 1/4-40 L=4.5 PRI 1/4-40 L=4.5 3
26 PH-0300062-C0  PIN AMagey 1
NOTE (&) #01....SELECTIVE PARTS B
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10.HOOK SHAFT & LOWER SHAFT COMPONENTS (FOR PLC-1760,PLC—1760L))
£l - TR (PLC-1760,PLC—-1760LA)

B—26
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REF.NO _ _NOTE __ _PARTNO. DESCRIPIION ____ | by A Ay
1 400-38695 HOOK DRIVING SHAFT ey 1
2 214-27307 LOWER SHAFT METAL , REAR YT I IREN 1
3 CS-095081A-SH  THRUST COLLAR ASM. D=9.53 W-8 AFANDT D=9.53 W=8 73 2
4 230-04708 HOOK SHAFT SPACER s Ay (NI 2
5 B1816-512-000 HOOK DRIVING SHAFT, LARGE A S YAl 2
6 §8-8151150-TP ~ SCREW 15/64-28 L=10.5 A%y 15/64-28 L=10.5 1
7 SS-8151150-TP  SCREW 15/64-28 L=10.5 %y 15/64-28 L=10.5 1
8§ #02  400-39822 OPENER A-7° 3~ 2
g S5-8660810-TP  SCREW 1/4-40 L=8 FAZY 1/4-40 1=8 4

10 400-38867 HOOX SHAFT BASE VAoAr L St 2

11 S8-8150710-TP ~ SCREW 15/64-28 1=7 MR T 15/64-28 1=7 2

12 213-34701 HOOK SHAFT LOWER METAL IS Iy 2

13 #02  230-04609 HOOK SHAFT Ny 2

14 #03  400-38829 OPENER -7 F- 2

15 230-04906 OPENER GUIDE ARM -7 F-TVH{OF 2

16 #01  107-12001 HOOK SHAFT GEAR, A NP FT MW A 2

17 #01 101-12100 HOOK SHAFT GEAR, B YA/ S YAl A 2

18 #01 101-12209 HOOK SHAFT GEAR, C VAP SIS YAl Al 2

19 #01 101-11904 HOOK SHAFT GEAR VADALS A 2

20 #01  400-29634 HOOK SHAFT SCREW GEAR I 7R M ORE 2

21 SM-6061602-TP ~ SCREW N6 L=16 OYAITFE Wb 4

22 WP-0612076-SP  WASHER 6. 1X11X2 L3 b % 6.1X11X2 4

23 SM-6040802-TP  SCREW M4X0.7 L=8 yhIvHE A 2

24 #02  230-24409 VERTICAL FEED CAM (1.5) 7 ayy AVAA(AYIYYanl.5) 1

25 SS-8660530-TP  SCREW 1/4-40 L= 4.5 AT 1/4-40 L=4.5 6

76 PH-0300062-C0  PIN INETIZ) 2

27 400-38697 BUSHING INTERMEDIATE ASM. SRS IFIAN(FR) 1

28 #03  400-38856 VERTICAL FEED CAM(2.0) I avyt }79H3(2. 0MM) 1

29 #03  400-38902 HOOK SHAFT (60L) B 7(60L3%) 2

NOTE (#:&1) #01....SELECTIVE PARTS EIRE R
#02....FOR PLC-1760 PLC-1760F]
#03....FOR PLC-1760L PLC-1760Lg
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11. THREAD TENSION COMPONENTS (FOR PLC—1710)
R#AFEE (PLC-1710H)

=
242526 :
|
[
|
Q |
I
|
22
|
I
|
|
I
|
L
27
REF.NO _NOTE _ PARTNO.  ____ ____DESCRIPTLION ¢ v_ A _d4__
1 400-39837 THREAD TENSION ASM. {havyrs 1
2 214-41050 TENSION POST COMPL. Iha9y(hya v) (1
3 103-20109 SCREW STUD IMPIN R 2 (N
A% B3128-051-000 THREAD TAKE-UP SPRING, A {RRIN 3 (n
5 B3137-051-0A0 TAKE-UP SPRING GUIDE DISC ASM. AYMIN R TVHE 5 23 (D
6 103-20208 THREAD TENSION STUD NUT YIS L $))
7 226-18201 TENSION RELEASE PIN, A halAL v(A) (2)
8 B3126-012-000 THREAD TENSION DISK {}¢3-395 (4)
g9 226-17906 THREAD TENSION DISK PRESSER 1M Favysiz (2)
10 B3129-526-000 TENSION SPRING (1.2) 13-y i (1.2) (2)
11 B3120-125-000 ROTATING STOPPER AMFI-3H7 TV R (2)
12 119-56802 THREAD TENSION KNOB, BLUE My (71) (2)
13 101-24204 THREAD TENSION POST, A 244 a-IF - A (1)
14 107-41106 FIRST THREAD TENSION PLATE LRSS UM ) (2
15 110-45101 THREAD TENSION SPRING o 44F {bFavyn k (1)
16 110-72402 THREAD TENSION NUT a4 1 {bavy Fyh 1)
17 214-41100 TENSION RELEASE PLATE 1h2hA{4 (1)
18 SS-4080610-SP SCREW 1/8-44 1=6.4 FA XY 1/8-44 L=6.4 m
19 SD-0470281-SP HINGE SCREW D=4.7 H=2.8 2 vxy D=4.7 H=2.8 (2)
20 NS-6110310-SP NUT 11/64-40 uyhRrFYh 11/64-40 (1
21 D3162-555-B00 THREAD GUIDE & 44F {MFI-IF - T )
22 PS-0600502-KP SPRING PIN A7 Iy 1
23 8S-7110910-TP SCREW 11/64-40 L= 8.5 IWEIRY 11/64-40 L=8.5 2
24 #01 213-48206 TENSION RELEASE BAR APLIARYE Y 1
25 #01 103-21107 TENSION RELEASE BAR AD2RRA AVE - 1
26 #01 230-06406 TENSION RELEASE BAR IF AT ¥ i
27 113-15108 COLLAR VAN & 4 NG 1
NOTE (¥&5) #01....SELECTIVE PARTS BIREH
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12. THREAD TENSION COMPONENTS (FOR PLC-1760,PLC~1760L)

FHAFER (PLC-1760,PLC~1760LH)

44 @
45
46
REF. NO NOTE

1 #o1 230-05406 TENSION RELEASE BAR Ahamrtvi o 1

2 #o1 213-48206 TENSION RELEASE BAR AhapEE v 1

3 #01 103-21107 TENSION RELEASE BAR qbark dvi - 1

4 P$-0600502-KP SPRING PIN A7 Wy 1

5 #02 400-39263 THREAD TENSION ASM, ¢ary(r3) 1

[ #03 40D-39264 THREAD TENSION ASH. (60L) 1b#397(73) (60L) 1

7 400-17283 TENSION RELEASE LEVER A AhanA{RA (¢}

8 SD-0470281-5P HINGE SCREW D=4.7 H=2.8 23y D=4,7 H=2.8 (4)

9 400-17282 TENSION RELEASE PIN B {hamie vB (2)
10 226-18201 TENSION RELEASE PIN, A Ihapte v(A) (2)
i1 B3126-G12-000 THREAD TENSION DISK IFI-33% (8)
129 B3128-051-000 THREAD TAKE-UP SPRING 1MpIr 2 [¢Y]
13 226-17906 THREAD TENSION DISK PRESSER {hgavyisise (4)
14 #02 B3129-526-000 TENSION SPRING (1.2) 4b#3-9 »° 2} (1.2) (4)
15 110-45101 THREAD TENSION SPRING 3 44F 4hF39I0° % 2)
15 B3120-125-007 ROTATING STOPPER FFa-355 B35V b A (4)
17 119-56802 THREAD TENSION KNOB, BLUE 1bFayyyvs (74) (4)
18 B3143-527-000 TAKE-UP SPRING GUIDE STUD AR 2 W a4y s (1)
19 B3137-527-0A0 TAKE-UP SPRING GUIDE ASM, AN 2 TV 73 (2)
20 B3142-527-000 TAKE-UP SPRING GUIDE PLATE AhhIN R TVH42 (1)
a1 B3138-527-000 COLLAR MV 2 YT €3]
2% B3128-527-000 THREAD TAKE-UP SPRING B MIF 3B n
23 226-17609 THREAD TENSION POST ANNIN 205h 2 4 [€9)]
24 226-18904 SET SCREW AMRIN 2 RARY [¢)]
25 226-18904 SET SCREW PRI 2BIPARY m
26 ' B3138-527-000 ADJUSTING PLATE B AMRYNT R FE-¥IIA B m
27 §3-7090520-5P SCREW 9/64-40 L= 4.5 YAFIY 9/64-40 L=4.5 [@)]
28 B3141-527-000 PRESSER COLLAR AMMIN % TURds (1
29 B3125-527-000 TAKE-UP SPRING GUIDE AN N 3By [¢)]
30 B3125-012-008 THREAD TENSION NUT 1M3-3 39b (1
31 101-24501 THREAD TAKE-UP SPRIKRG STUD PSS €3]
32 400-17284 TENSION RELEASE LEVER B 1hari14B (1)
33 107-41106 FIRST THREAD TENSION PLATE ¥ 41540439935 (4)
34 110-72402 THREAD TENSION NUT 241 b3y Fyb (2)
35 101-24204 THREAD TENSION POST, A 2 41M3-95 - A (2)
36 400-17279 SPACER PSS (€3]
37 N5-6110310-5P NUT 11/64-40 uyhIIYh 11/64-40 (2)
38 107-03205 FIRST THREAD TENSION GUIDE & A4F YTV (2)
39 #03 B3129-053-000 TENSION SPRING hF3-90° 2 (2)
40 #03 210-55100 THREAD TENSION SPRING Ahgayy » 3 (2)
[ 400-17280 THREAD TENSION BASE COMPL., 13933 113(5y3° D) [€))
42 $5-7110910-TP SCREF  11/64-40 L=7 IHETRY 11/64-40 L=T 2
43 400-38752 THREAD TENSION STUD ELSEvS7E TN 1
44 #04 400-40559 TENSION RELEASE PLATE $5UH42 1
45 #04 400-40558 SPRING SEPLELE ) 1
[ 704 SD-0640851-8P STEP-SCREW ERE T

NOTE (&) #01....SELECTIVE PARTS BB
#02....FOR PLC-1760 PLC- 176058
#03....FOR PLC-1760L PLC-1760Lf4

#04. .. .OPTIONAL PARTS (FOR PLC-1760)
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13. KNEE LIFTING COMPONENTS
i EIFRASR

1 213-43207 EKNEE LIFTER SHAFT BASIS YTy Yoy i
2 SH-6061202-TP SCREW M6 L=12 uYRYTHE A M6 L=12 3
3 213-425565 KNEE LIFTER SHAFT A ASM. e 7y JA(OR) 1
4 213-42506 KNEE LIFTER SHAFT A Y7y JA (1
5 213-42605 KNEE LIFTER SHAFT PIN YR TE Y oy [€))
6 213-43702 KNEE LIFTER SHAFT & SPRING ¥ 77T JAN R T
7 213-43801 KNEE LIFTER SPRING RACK A ey 1
8 SM-6051602-TP SCREW M5X0.8 L=16 uyRs7 i b M5X0.8 L=16 i
9 213-42704 ENEE LIFTER SHAFT B S 1
10 RE-0800000-K0 _ E-SHAPED SNAP RING (8MM) E} 2347 8 1
TT 21343009 KNEE LIFTER LEVER'B YF 7N -B )
12 SH-6051602-TP SCREW M5X0.8 L=16 uIRyTHE A M5X0.8 1=16 2
13 213-42803 KNEE LIFTER LEVER A Y7 Ua A 1
14 SM-8051602-TP SCREW K5X0.8 L=16 BYHI7H3 Ab H5X0.8 L=16 1
15 SM-8052502-TP SCREW M5X0.8 L=25 AR 1
16 NH-605000T-8D NUT N5X0.8 777 MeX0.8 152 [
17 213-42902 ENEE LIFTER LINK ¥ 75y 1
18 SD-0700451-TP HINGE SCREW D=7 H=4.5 A w3y D=T H=4.5 2
19 400-17274 ENEE LIFTER CONNECTING ROD e 7y Vuiv4a v
20 SD-0700451-TP HINGE SCREW D=7 H=4.5 vy D=7 H=4.5 2
21 213-43355 KNEE LIFTER LEVER ASH. eF 77 FI(7%) I
22 SM~6062502-TP SCREW M6 L=25 uyEy7HE b M6 L=25 2
23 228-63252 ENEE LIFTER JOINT ASM, L 7r 9% 7(43) 1
24 228-63203 ENEE LIFTER JOINT ey IR 7 N
25 B3423-521-000 PRESSER SPRING L¥ 7FY 7 AIn R (@)
26 SS-70905T0-5P SCREW 8764-40 1= 4.8 Y737 9/64-40L=1.% D
27 229-32453 BRACKET ASM. e 77477 INIIYF (9%) 1
28 229-32404 BRACKET v AT INIrOF )
29 229-34707 SCREW v FRAF Y JNIIIYF YARY (2)
30 213-43157 EKNEE PRESS PLATE ASM. w3 7744(I%) 1
31 SN-9061203-SE SCREW MG L=12 U7h7% Wb W6 L=12 [@9]
32 213-43108 ENEE PRESS LEVER ¥ 7Fbn - (@))]
33 229-34509 KNEE PAD PLATE COVER ¥ TF{RAN - )
34 229-34400 KNEE PAD PLATE RUBBER L¥ 774 A (@)]
35 220-34202 ENEE PAD PLATE ¥ 774{% (1)
36 229-34301 KNEE PAD PLATE SUPPORT Y775 [8Y)
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14. LOWER THREAD WINDER MECHANISM COMPONENTS
TRESEEERK

1 213-57967 BOBBIN DEVICE ASM. 1MRRY9F(23) 1
2 225-37658 BOBBIN FITTING BASIS COMPL, AMEPIVIE 1 (Fya Y) (1
3 213-57959 BOBIN SHAFT COMPL. 157 7y %) ¢}
4 225-38151 BOBBIN CAM SHAFT COMPL. IPEERAY 7y W) (1)
5 236-36202 BOBBIN LEVER heEUn - (1)
6 213-56001 ADJUSTING PLATE {57 78 1 Fanky{a D)
7 B1529-890-00C-A PRESSUR FOOT SPRING TN 2 )
8 106-18304 VERTICAL ROLLER WASHER ¥ arh Y n-5 yovy (2)
g 213-58205 BOBBIN FRICTION GEAR AR ¢}
10 B3205-210-000 CUSHION FUuy (1)
1 BI148-555-000 SPRING FT FI-¢J CUN R [¢))
12 RC-0560711-KP RETAINING RING Ch AbAY (D
13 RE-0500000-K0 E-RING E¥ #h4y 5 1))
14 R0-0922702-00 RUBBER RING oy 1)
15 $5-7091410-SP SCREW 9/64-40 L=13.5 TR 9/64-40 L=13.5 [€))
6 $5-6090520-SP SCREW 9/64-40 L= 5.0 t7%° 9/64-40 L=5 -
17 145-12503 BOBBIN ADJUSTING PLATE FINESEVASZL] (1)
18 $5-6110810-TP SCREW 11/64-40 L=8 v5%y 11/64-40 L=8 3
19 107-04807 BOBBIN FRICTION WHEEL I RRPIT IR 1
20 SM-8050602-TP SCREW M5 1=6 PAZY" M5X0.8 L=6 2
3 105-02300 THREAD CUTTER FISYIVARL] 1
22 $5-6090620-TP SCREW (5254 2
23 213-55755 LOWER THREAD GUIDE ASM. APV (73) 1
24 213-55706 FITTING BASE SA{PTVHPIYFR 4 (1)
25 D3162-555-B00 THREAD GUIDE X 447 AbFI-9¥ - 7V (1)
76 NS-61T0310-3P NUT 11/64-40 WH779T 11764-40 [€9)
27 D3168-555-HOB TENSION SPRING NO.1 & 41 {PFIAIIN X (1)
28 B3214-047-000 BOBBIN WINDER TENSION DISC 1}#3-v 35 (2)
29 213-78708 THREAD TENSION POST & A{FAMFIITE Y 8
30 110-72402 THREAD TENSION NUT 24 1 4Mavy Iob (1
31 SH-5040800-3P SCREW (330 2
32 225-38706 PACKING MRENIDIR 4D 9%y 1



15. LUBRICATION COMPONENTS (FOR ARM)
HEiHBIfR (7—24)

REF. NO NOTE PART NO. DESCRIPTION % kv ok 4 Aty
1 230-62052 ARM ONCE THROUGH FELT C ASM. T-hpvPay7=hhC(23) 1
2 213-45707 ARM ONCE THROUGH FELT A T-2hv)ay7zhhA (€)]
3 230-62003 ARM ONCE THROUGH FELT C 7-4Ya972hh (C) (1)
4 213-45905 FACE ONCE THROUGH FELT A7 AVYay7zhh n
5 213-46358 FELT SUPPORT ASM. JINMHHL(I3) 1
[3 213-46309 FELT SUPPORT TIRMIL [6))
7 213-46507 FEED CHANGE FELT APINVIV BTz hb (1
8 213-46408 FELT Nh§ava7zid (1
9 EA~9500B00-00 CLIP CV-70S FIVIN VR 60 (2}

10 $S-6110480-SP SCREW 11/64-40 L=4.3 ¢33y 11/64-40 L=4.3 1
11 21340708 UPPER FEED OIL BAR PLATE e R 1
12 §S-7110510-SP SCREW 11/64-40 L=5 YALFRY 11/64-40 L=5 1
13 €Q-2020000-00 0IL WICK %y 0.2
14 213-47000 TAKE-UP 01L PLATE FYe vk ony 1
15 €Q-2020000-00 0IL WICK sy 0.2
16 213-47208 TAKE-UP LUBRICATION FELT I EEEVEYLY 1
17 $8-4090610-SP SCREW 9/64-40 L=6 Y3y 9/64-40 L=6 1
18 213-46002 FELT F-A%2927 0 1
19 B1412-051-000 FELT NUF -4 ¥ 7INb 1
20 €Q-2520000-00 01L WICK ayy 0.55
21 BT-0500300-EA OIL TUBE YURVFL-T 0.17
22 214-07507 OIL TANK A I ay7 77 FAVIA 1
23 214-07606 OIL TANK B Y ay7 770 FAVYB 1
24 214-07705 FELT 3 ay7 77" A7 A 2
25 $§-6111010-SP SCREW 11/64-40 L= 9.5 vI3y° 11/64-40 1.=9.5 2
26 #02  CQ-2020000-00 OIL WICK 3y 0.15
27 #02  213-46101 LUBRICATION FELT PRESSER ENG M2 EERTEYES 103 44 1
28 #02  213-46200 MUTUAL VERTICAL CHANGE FELT 292 Y 2y AV Th 1
29 #02  $S-7120760-SP SCREW 3/16-28 L= 17,0 W33y 3/16-28 L=T 1
30 PS-0500202-KP SPRING PIN 5X20 Z7° 9/ ety 5,0%X20 1
31 B3508-512-000 OIL FELT HOLDER HIV2- JINF A AFE T
32 $8-7110710-SP SCREW 11/64-40 L=7 YMETFY 11/64-40 L=T 1
33 B3538-112-000 O1L RETURN TURE HOLDER Hvvay p 47 Fdx 1
34 $S-4110615-SP SCREW 11/64-40 L=6 Fa a3y 11/64-40 L=6 1
35 #01  213-39700 UPPER FEED STOPPER PLATE (B) YIRZYARYN 42(B) 1
36 01  SS-7111120-TP SCREW IR 2
37 #01  WP-0450801-SD WASHER 4.5X10X0.8 v5% & % 4.5X10X0.8 1
38 #01  226-~20504 0iL WICK HOLDER AT Fay22yvIHL 1
39 #01  €Q-2020000-00 OIL WICK 3y 0.2
40 EA-9500801-00 CABLE BAND YIRYN VY 1

NOTE (&)

#01....FOR PLC-1710,PLC-1760
#02. ., .FOR PLC-1760L
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16. LUBRICATION COMPONENTS (FOR HOOK SHAFT BASE)
femBEG EH#Ha)

\\

REF.NO __NOTE _ PARTNO. _ _______._
1 400-38728 VILENE HOLDER ASM, NTIRIIVFIE(I]) 1
2 400-38729 OIL WICK ASM. BT TN AN 4Y-v(23) (1)
3 400-38730 VILENE HOLDER N A)-vFx (D
4 S5-6110480-SP  SCREW 11/64-40 L=4.3 L5733 11/64-40 L=4.3 1
5 D2611-555-B00-A CABLE HOLDER T-7" N A 1
6 $5-4110816-SP  SCREW 11/64-40 L=8 FAT3Y 11/64-40 L=8 1
7 213-45905 FACE ONCE THROUGH FELT AT HvYay7chh 2
8 #01 400-38728 VILENE HOLDER ASHM. N RAYVHL(SR) 1
9 400-38729 OIL WICK ASM. AT IR Ban £9-v(73) (1)
10 400-38730 VILENE HOLDER »{)-viyz (1)
11 #01 SS-6110480-SP  SCREW 11/64-40 L=4.3 v7%> 11/64-40 L=4.3 1
12 #01 D2611-555-B00-A CABLE HOLDER ' y-7 N VAR 1
13 #01 S8-4110815-SP  SCREW 11/64-4C L=8 FN 3y 11/64-40 L=8 1
14 #01 213-45905 FACE ONCE THROUGH FELT AT Y297l 2
NOTE (7%:) #01....FOR PLC-1760,PLC-1760L PLC-1760,PLC-1760LA
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17. GAUGE COMPONENTS (STANDARD PARTS) (FOR PLC—-1710)
(PLC-1710H)

TR (FHE)

1 400-38970 THROAT PLATE NI{A 1

2 400-38972 THROAT PLATE HOLDER A ASM. WL VUIVE 1

3 400-38974 THROAT PLATE HOLDER A NILETFA (D
4 230-07503 ECCENTRIC ROLLER AYyYan (N
5 230-07602 HINGE SCREW AVYYVIDR VY (1
3 400-38976 THROAT PLATE HOLDER B ASKH, N{RGTEFI 1

7 400-38977 THROAT PLATE HOLDER B INEE VLS (D
8 230-07503 ECCENTRIC ROLLER AYyYyan (1
9 230-07602 HINGE SCREW AYYYInR v3y (1)
10 $5-5110810-SP SCREW 11/64-40 L=8 }5Z%y" 11/64-40 L=8 4
11 5S-6090620-3P SCREW 9/64-40 L=6 v5%9° 9/64-40 L=6 p)
12% $8-7090530-SP SCREW 9/64-40 L= 4.5 IILIFY 9/64-40 L=4.5 2
13 400-17286 PRESSER FOOT ASM. Aryyrs 1
14 400-17287 PRESSER FOOT vy (D
15 107-13402 FINGER AUXILIARY COVER b kT T~ (1
16 S¥-6040802-TP SCREW W4X0.7 L=8 uIHITIE Wb M
17 $S-6110480-SP SCREW 11/64-40 1=4.3 v939” 11/64-40 1=4.3 1
18 214-44559 PRESSER INNER FOOT ASM. AFTHHTY(73) 1

19 SM-6040552-TP SCREW M4 L=4.5 oyArTHE Wb M4 L=4.5 (n
20 214-44500 PRESSER INNER FOOT FFLhyy (1)
21 400-38971 FEED . A7y 1
22 #01  400-40295 FEED FOOT ASM. AITYI3 1
23 400-40296 FEED FOOT A7y (D
24 SM-6040552-TP SCREW ¥4 L=4.5 wHITHR W M4 L=4.5 (N
25 #01  400-40294 FEED A7y 1

NOTE (&)

#01....0PTIONAL PARTS
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18. GAUGE COMPONENTS (STANDARD PARTS) (FOR PLC-1760,PLC~1760L)
(PLC-1760,PLC—-1760LAH)

UG (1)

1 #01  400-33994 NEEDLE PLATE (10MM) MAR(10MM) 1

2 $8-6110480-SP SCREW 11/64-40 L=4.3 v5%y" 11/64-40 L=4.3 1

3 400-38787 THROAT PLATE HOLDER(10MM) M4 (10MM) 2

4 230-07503 ECCENTRIC ROLLER Ayyvan 2

5 230-07602 HINGE SCREW INGVRIL A S 2

6 SS-5110810-3P SCREW 11/64-40 1=8 15237 11/64-40 L=8 8

7 SS-6090620-SP SCREW 9/64-40 L=6 v533y" 9/64-40 L=6 2

8¢ $S8-2090810-SP SCREW 9/64-40 L= 7.5 NP5y 9/40 L=7.5 2

9 400-38774 NEEDLE CLAMP( 10MM)ASM. AP A(10MM) (73) 1

10 400-38775 NEEDLE CLAMP(10MM) AYB ACLOMM) (1)
1% SS-8080310-TP SCREW 1/8-44 1=2.8 X%y 1/8-44 L=2.8 (%)
12 400-38795 PRESSER FOOT( 10MM)ASK, AFI7Y(10MM) (23) 1

13 400-38796 PRESSER FOOT(10MM) AFI7Y(10MM) ¢))
14 400-38794 FINGER GURDE(10-12MM) 2k - (10-12MM) )
15 SH-6040802-TP SCREW M4X0.7 L=8 mIAryHE b (1)
16 #01  400-39007 FEED (3.8-2.4)(10MN) A79(3.8-2.4) (10¥¥) i

17 #01  400-38842 FEED FOOT(10MM)ASM, 17379 (10MM) (43) 1

18 #02  400-38898 FEED FOOT(10MM BOL)ASM. 17379 (10MM 60L3%) (#3) 1

19 #01  400-38843 FEED FOOT(10MM) A2973(10MH) (1)
20 #02  400-38899 FEED FOOT(10MM 60L) A7979(10MM 60L) (1)
71 SH-6040552-TP SCREW M4 L=4.5 ayhI7IE AF M4 L=4.5 (1)
22 #02  400-38893 THROAT PLATE(10MM 60L) N44(10MM 60L3%) 1
23 #02  400-38897 FEED(10MH 60L) A29n (10MM 60L3%) 1

NOTE (#:32) #01....FOR PLC-1760 PLC-1760/8
#02....FOR PLC-1760L PLC-1760LfR
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19.HOOK COMPONENTS
=Bk

1 #01  400-39010 HOOK ASM. FYFIR(II) 1

2 #02  400-39010 HOOK ASM. . SyFHV(I3) 2

3 400-38732 HOOK VAV A (1)
4 400-39887 INNER HOOK Y (1)
5 214-42207 TENSION SPRING Fapyn 3 (1)
e 107-23500 IDLING PREVENTION SPRING TH7VR GIN F [@Y)
T 214-32000 ADJUSTING SCREW Faryry (D
8 107-23401 TENSION SPRING SETSCREW JA{PFIIIN & PAFY (1)
g 230-26008 INNER HOOK PRESSER WITH HORN I IIXIFN YA (1)
10 230-58506 NEEDLE GUIDE Ny (1)
T1 230-26404 FELT VB (0
12+% 107-23104 PRESSER SETSCREW YFY YA PARY (3)
137 228-14008 SCREW MIIFIATY (2)
14%¢ #01  $S-1092810-SP SCREW 9/64-40 1=25.4 539" 1

15% #01  107-59603 ALUMINUM BOBBIN (DOUBLE-CUT) TAF © v (-byhy%) 1

167 #02  8S-1092810-SP SCREW 9/64-40 1=25.4 1557 b3

17+ #02  107-59603 ALUMINUM BOBBIN (DOUBLE-CUT) TRIF v v (B-Vyho%) 2

18 #03  400-38870 HOOK ASM. (60L) #N(23)(60L) 2

19 400-38732 HOOK MY (1)
20 400-38868 INNER HOOK Fhb v(4hE93Y) (1)
21 400-38869 CAP ¥y 7 (D
22 230-58605 TENSION SPRING Favyn i (1)
23%r 214-32000 ADJUSTING SCREW FEILIT (D
24 214-32109 ADJUSTING SPRING SCREW FATIN FIAFY° (1)
25 230~26008 INNER HOOK PRESSER WITH HORN V)TV T (1
76 230-58508 NEEDLE GUIDE bl [€3)
a7 230-26404 FELT Tzhb n
28 107-23104 PRESSER SETSCREW YFN TRIT PR (3)
29¢¢ 228-14008 SCREW ISLZios vl (2)
30vr 107-23500 IDLING PREVENTION SPRING IIFVR IIN % (1)
IR F03 8S-1092810-3P SCREW §764-40 L=25.4 535 2
32%¢ #03  107-59603 ALUMINUM BOBBIN (DOUBLE-CUT) TAREE v (E-Vyho%) 2

NOTE (#33) #01....FOR PLC-1710 PLC-1710/
#02. .. FOR PLC-1760 PLC-1760f
#03,...FOR PLC-1760L PLC-1760LAd
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21. BELT COVER & OIL RESERVOIR COMPONENTS

AU PAS Ry g o
~

|
|
»
|
|
¥
-

AN

3637 =
TN N
()
39
&
s
49
| &0
4 6_4, &—48
46 47
47—
REF. RO NOTE _PARTNO.  ______DESCRIPTION _ ____
1 #02 269-10158 THREAD STANDING DEVICE ASH, AMFYIF(43) 1
2 229-30507 SPOOL REST ARM 1595 (2)
3 228-30705 THREAD GUIDE ARM JOINT IMFF 9D (4)
4 229-31406 SPOOL REST ROD RUBBER CAP MFF 9 1 4 )
5 228-30408 SPOOL REST ROD, UPPER {MFE 9(vx) 1y
3 729-31307 SPOCL REST ROD JOIRT IMFE Y 7 [€3)
7 229-39308 SPOOL REST ROD, LOWER 1MFF () (1
8 229-31108 SPOOL RETAINER EINE 72 (4)
9 229-31000 SPOOL PIN eRorF Y (4)
10 229-30903 SPOOL REST CUSHION AhREIIY Sr9vay (4)
¥ 225-30804 SPOOL REST =757 (47
12 SH-6061610-8C SCREW M6 L=16 Y33 6 L=16 (4)
13 SM-4051405-SE SCREW M5 L=14 A 33y M5 L=14 (2)
14 NM-6050001-SE NUT M5 urhriyh M5 (2)
15 FP-1612616-SE WASHER 16X30X2.6 [k (2)
16 W3- 1643202-KR SPRING WASHER N 3¥ ¥ § 16.4%26.6K3.2 [63)
17 NM-6160511-SE NUT M16X1.5 uyhrIvh HI6X1.5 132 (¢S]
18 NM-6050001-SE NUT M5 sk M5 (4)
19 ¥S-0510002-KN SPRING WASHER N3 25.1%9.2X1.3 (4)
20 229-30556 THREAD STANDING ARK ASH. 1hEFY5 (23) )
Al 769-10058 THREAD GUIDE ARM ASH, {MFFTVHIF (75) T
22 131-67903 THREAD STANDING THREAD GUIDE AMFANYH [¢9)]
23 131-68000 THREAD GUIDE BASE, LOWER AMFITIH (53 1 n
24 131-68108 THREAD GUIDE ARM BASE IMFV AT (1)
25 131-68208 THREAD GUIDE ARH BASE APV X 4 1)
%6 SE-4041001-5C SCREW ¥4X0.7 1=10 FA 335 H4KD.7 L=10 [€3)
a7 NM-6040002-SE RUT ¥4X0.7 uyr3sh M4X0.7 232 (€3]
28 S¥-4041201-8C SCREW M4 L=12 a3y M4 1-12 (1)
29 SM-4042001-8C SCREW M4 X 20 Fa" 233 M4X0,7 L=20 (65}
36 NM-6040002-SE RUT ¥4X0.7 uyhriyh ¥4X0.7 292 (2
31 #01 220-30358 THREAD STAND ASH, NEFYHF(IR) 1
32 225-31108 SPOOL RETAINER EiSs Y% S €]
33 229-31000 SPOOL PIN heEIrE Yy (2)
34 229-30903 SPOOL REST CUSHION 1M9%95Y 3yvay (2)
35 229-30804 SPOOL REST 33953 5 (2)
36 SH-6061610-8C SCREW 46 L=16 Y333y M6 L=15 [®)]
37 229-~30705 THREAD GUIDE ARM JOINT 1b37E YAI (2)
38 229-31406 SPOOL REST ROD RUBBER CAP bFE o A (1)
38 229-30507 SPOOL REST ARM 1795 (2)
40 229-30408 SPOOL REST ROD, UPPER {hEFE 9(91) (1
3] 229-31307 SPOOL REST ROD JOINT THEF 9% 5 [€3]
42 SY-4051405-SE SCRER H5 L=14 FN 23y M5 L=14 (2)
43 NH-6050001~SE HUT H5 uIRr H5 (2)
44 229-30308 SPOOL REST ROD, LOWER M55 5(33) 1)
45 228~31208 THREAD GUIDE 1h3# (2)
46 F5-0510002-KN SPRING WASHER N3 ¥ ¥ 5,1%9,9K1.3 [63]
47 N-6050001-8E HUT ¥5 nyhrIvh M5 (2)
48 NM-6160511-SE MUT M16X1.5 uyhrIvh M16X1.5 132 (1)
48 WP-1702600-50 VASHER 17X30X2.6 vI% I3 17X30X2.6 (2)

ROTE (3E7E)

#01.., ,FOR PLC-1710
£02..,..FOR PLC-1760,PLC-1760L
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21.BELT COVER & OIL RESERVOIR COMPONENTS
)V b AN— - TR

EF. N0 _NOTE  PARTNO. ~~~____DESCRIPTION b v x 4 ___Qy _
1 213-51457 OIL RESERVOIR ASM. 7 I (93) 1
pA 8$5-6151440-SP SCREW 15/64-28 L=14 ¥5%y 15/64-28 L=14 1
3 8§-7110840-SP SCREW 11/64-40 L=7.8 IWeFEY 11/64-40 L=7.8 1
4 5-5110740-TP SCREW 11/64-40 L= 6.5 A3y 11/64-40 L=6.5 1
5 400-25299 OIL POT JOINT 77 53%% 1
6 213-79003 OIL MANAGEMENT WASHER T IR B R 1
7 B8112-220-000 0IL SEAL 77 93% AN 1
8 400-25300 0IL POT yr ey 1
g SM-3031401-SE SCREW M3X0.5 L=14 WHAZY M3X0.5 L=14 4

10 NM-6030001-SC NUT ¥3 oyRyFY M3X0.5 1y 4
11 107-48101 OIL REMOVING SETSCREW PACKING T7°IAXNAET N uEY 8
12 WP-0320501-SC WASHER M3 ¥ ¥ % 3.2X7X0.5 4
13 SK-3241601-SC WOOD SCREW D=2.4 L=16 IRy D=2.4 L=16 8
14 107-55254 BELT COVER C ASM. (FOR JE) A" Wb -C(JEYaY) 73 1
15 107-55205 BELT COVER C(JE) A" v -C(JEYaY) (D
16 SK-3482500-SC WOOD SCREW D=4.8 L=25 YIE73YT D=4.8 L=25 (2)
17 213-51150 BELT COVER ASM. (RIGHT) A RN - (3% )3 1
18 213-51101 BELT COVER (RIGHT) A AMIN -(3%) (1)
19 213-51002 BELT COVER AUXILIARY PLATE A NN =BT afd (D
20 213-51200 BELT COVER (LEFT) A phn - (edr D) 1
21 D8232-241-E00 BELT COVER SUPPORT A AN - SFag A 1
22 $5-6153040-SP SCREW 15/64-28 L=30 v72y 15/64-28 L=30 2
23 400-38823 BELT COVER (UNDER) AT AN - () 1
24 400-17309 BELT COVER LID INS 1S IS 2 1
25 400-38824 BELT COVER STUD A VMAIN =YFay 2
26 S5-6110480-SP SCREW 11/64-40 1=4.3 Y72y 11/64-40 L=4.3 4
27 $5-6110480-SP SCREW 11/64-40 1L=4.3 v53y° 11/64-40 L=4.3 2
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22. AUTOMATIC PRESSER LIFTING MECHANISM COMPONENTS (OPTIONAL PARTS)
HEH X LITEBERG O 7Y 2 V&)

AIR CYLINDER

I PA-4001501-00 yyyva 1
2 SM-6082002-SP  SCREW M8 L=20 yEs7HE b M8 L=20 4
3 213-56506 CYLINDER CONNECTING SCREW IV VEIRY 1
4 NM-6080001-SE  NUT M8 nyhsFsh M8 1y 1
5 SD-0720331-SP  HINGE SCREW D= 7.24 H= 3.3 2 kY D=7.24 H=3.3 1
6 213-88509 PRESSER LIFTER LEVER A IN URYIZE U <A 1
7 213-56803 PRESSER LIFTER LEVER B AN & A5 0 A DA ] 1
& SM-6051002-TP  SCREW M5X0.8 L=10 WIHY7HE b M5X0.8 L=10 2
g 213-56704 SHAFT PAR Y R Y AR A 1
10 PJ-3040651-02 ELBOW I 2
11 213-56308 CYLINDER STAY(FRONT) IR 274 (YX) 1
12 213-56407 CYLINDER STAY(REAR) JIVE 254 (Yym) 1
13 CM-3002000-01  ATTENTION SFAL 16 ey Fav4y-L(16) 1
14 $8-6151040-SP  SCREW 15/64-28 L=10 L7%y° 15/64-28 L=10 4
15 HX-0029500-0A WIRE MARK(2) 74¥-3-7(2) 1
16 HX-0029500-0B  WIRE MARK(3) 74¥-v-7(3) 1
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23. AIR MECHANISM COMPONENTS (OPTIONAL PARTS)
T7—EEBR (7Y a i)

1 400-38906 AIR APPRATUS(P)ASM. -y (PY (V973) 1
2 400-38905 ELECTROMAGNETIC VALVE(P)ASM, 7 vy Ay (PY(I3) (1)
3 400-25359 AK CORD ASM. AKI-} 73 1)
4 HK-0346100-20  2-POLE NYLON PLUG NIy vy 2P )]
5 GAK-29010000 FLBOW B 74909% 5B (b ) (1)
6 GAK-A1503000 INSULATION TUBE Y VIvFa-7 (1
7 HK-0346400-0A TERMINAL, FEMALE AAR-3FN N T (2)
8 400-38904 MAGNETIC VALVE(P) F Yy AT Y(P) (1)
9 HX-0029500-0A  WIRE MARK(2) 74¥-3-7(2) (3)

10 HX-0029500-0B  WIRE MARK(3) 74Y-v-7(3) (3)

11 BT-0600401-EB  TUBE F1-7° (2)

12 SK-3415001-SE  SCREW D=4.1 L=50 INVEIZY D=4.1 L=50 4

13 400-38722 FILTER REGULATAR ASH, TWLF 2b-8(73) 1

14 PF-0552170-A0 FILTER REGULATOR T4VAVE ab-4 (1)

15 BT-0600401-EB  TUBE f1-7° (1)

16 400-38723 FILTER REGULATOR MOUNTING PLAT TIVALE aV-Br )94 §))

17 GAK-29011000 NIPPLE I7-9% 5 §))

18 GAX-29009000 ELBOW 70979% FA (ThF ) m

19 SM-4061001-SB  SCREW M6 L=10 FaT 2%y M6 L=10 (2)

20 SK-3482501-SE  WOOD SCREW D=4,8 L=25 IVEIXY D=4.8 1=25 2
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24. AUTOMATIC BACK COMPONENTS (FOR PLC-1710,PLC—1760 OPTIONAL PARTS)
HENY BB (PLC-1710,PLC—-17608 #7335

1 400-40415 OPTIONAL PARTS (BT) BT%yh(PLC-1710,17603%) 1
2 400-40660 WINDOW PLATE ASM. I 12(23) 1
3 SH-6061602-TP SCREW M6 L=16 DYHITHE b (2)
4 WP-0641601-5D WASHER M6 Y3 R I VL ME (2)
5 213-48602 CYLINDER CONNECTING SCREW IR -V (1)
5 WH-6060003-5C NUT 16 nyE7FT W6 M
7 213-48503 FITTING BASE R VALV IV (D
3 $§-7151210-SP SCREW 15/64-28 L=12 YALF3Y 15/64-28 L=12 (2)
9 213-48701 BACKWARD FEED LINK 5 YAy (1)
10 SD-0800352-SP HINGE SCREW D=8 H=3.5 ¥ v3y D=8 H=3.5 (2)
1 PI=3010651-04 FALF UNTON =B [V
12 PX-0151010-00 MUFFLER Y75 (1)
13 HX-0029500-00 WIRE MARK(1) I4¥-v-7(1) (1)
14 213-48909 WIDOW PLATE D 42D (N
15 213-49105 CYLINDER PACKING JIVE N yxY (1)
16 PA-3201502-00 JIG CYLINDER T YIIE [@))
17 226-56003 SPRING SUSPENSION VA =N 3 1
18 $5-4120615-SP SCREW 3/16-28 L=6 A" 3y 3/16-28 L=6 1
19 262-26209 SPRING TREDEY” ShAEN YN 3 1
20 101-20004 SPRING SUSPENSION ¥ Y7A0000 - N 3 1
21 239-52501 BACK LEVER STOPPER NIFUR -ARIN < 1
22 $§-7111810-SP SCREW 11/64-40 L=18 IAL5EY 11/64-40 L=18 1
23 400-24849 SRANGE SWITCH ASM, T VYA{9F(73) 1
24 $8-7110840-SP SCREW 11/64-40 L=7.8 WL53Y" 11/64-40 L=7.8 2
25 HX-0012300-04 CABLE CLIP F-7 W7 3
76 SS-4110815-5P SCREW 11/64-40 L=8 FA %y 11764-40 1=8 3
27 400-24864 RELAY CORD E ASM. Favy{3-} E(I3) 1
28 400-40419 ELECTORMAGNETIC VALVE (1) ASM. F Uy AT y(1)(43) 1
29 HK-0346101-00 10P CONNECTOR Ny vy 10P 1
30 400-40671 AIR HOSE ASM. (BT) L7 F-2(23) (BT29) 1
31 226-56102 REVERSE TEED LIFK, (1) X Y7A70379(1) T
32 5§8-7120760-SP SCREW 3/16-28 L= 7.0 IE5FY 3/16-28 L=T 1
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25. AUTOMATIC BACK COMPONENTS (FOR PLC-1760L OPTIONAL PARTS)
HENy 78% (PLC—1760LH A7YavilE)

ST T T T T

1 400-40469 OPTIONAL PARTS (BT) BT¥»}(PLC-1760L3%) 1
2 400-40660 WINDOW PLATE ASM. I 12(73) 1
3 SM-6061602-TP  SCREW M6 L=16 uIRITIE b (2)
4 WP-0641601-SD  WASHER M6 LI F F 30 MG (2)
5 213-48602 CYLINDER CONNECTING SCREW JYVR -V IRy (1)
6 NM-6060003-SC  NUT M6 uIRIFIL M6 §)
7 213-48503 FITTING BASE L VARNUANYLE Bt (D
8 SS-7151210-SP  SCREW- 15/64-28 L=12 LY 15/64-28 L=12 (2)
9 213-48701 BACKWARD FEED LINK LRI VAN (1

10 SD-0800352-SP  HINGE SCREW D=8 H= 3.5 2 vy D=8 H=3.5 (2)

11 PJ-3010651-04 HALF UNION AbL-h )]

12 PX-0151010-00  MUFFLER 75 (n

13 HX-0029500-00 WIRE MARK(1) v4%-v-7(1) (D

14 213-48909 WIDOW PLATE D Ip 44D (D

15 213-49105 CYLINDER PACKING IV N vEY (1)

16 PA-3201502-00 JIG CYLINDER ¥ rIvvE (D

17 HX-0012300-0A  CABLE CLIP F-7 WV 3

18 SS-4110815-SP  SCREW 11/64-40 L=8 FAT Y 11/64-40 1=8 3

19 400-24864 RELAY CORD E ASM. Favr{a-» B(J3) 1

20 400-40419 ELECTORMAGNETIC VALVE (1) ASM. F Yy At y(1)(73) 1

21 HK-0346101-00  10P CONNECTOR NIy Y7 10P 1

29 400-40671 AIR HOSE ASM. (BT) I7k-Z(73) (BTay) 1

23 400-24849 5RANGE SWITCH ASM. T VI F(IR) 1

24 SS-7110840-SP  SCREW 11/64-40 L=7.8 YAEFRY 11/64-40 L=7.8 2
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26. DL MECHANISM COMPONENTS (FOR PLC-1760L OPTIONAL PARTS)

DLEEME (PLC—-1760LA A7 a i)

1 400-40416 OPTIONAL PARTS (DL) DL-23%y}h(PLC-1760Lay) 1
2 400-40663 WINDOW PLATE ASM. I 1AF(73) 1
3 SM-6044002-TP SCREW uyhITIE Wb (2)
4 214-38403 CYLYNDER CONNECTING SCREW UV -VyrIRy (1)
5 NM-6080721-SE NUT M8 uyhsrIe M8 (1)
6 PJ-3040651-02 ELBOW VR M
7 SD-0600403-TP HINGE SCREW YURIN T <Y AR m
8 214-37207 WINDOW PLATE F b 44F ¢))]
9 HX-0029500-0C WIRE MARK(4) 9{¥-v-7(4) )
10 PA-3202001-00 JIG CYLINDER 3 yvae (1)
11 PX-CI51010-00 MUFFLER ] 377 (1)
12 400-40420 ELECTROMAGNETIC VALVE (4) ASM. 7y v(4)(43) 1
13 400-25036 KNEE SWITCH ASM. ALy e AyF(43) 1
14 5S-6151220-SP SCREW 15/64-28 L=11.5 ¥33%5" 15/64-28 L=11.5 (4)
15 SS-7110710-SL SCREW 11/64-40 L=7.0 IRETEST 11/64-40 L=7 (4)
16 WP-0480856-5P WASHER 4. 8X8.4X0.8 v3¥ b 2 4.8%8.4X0.8 (4)
17 SS-7111410-SP SCREW 11/64-40 L=14 I/ 11/64-40 L=14 (2)
18 GAK-A14040A0 KNEE SWITCH A ASM. L Z4IFA(IR) (¢}
15 MAT-80231T00 DRIVING BAR, T002 I¥ ¥ 97 (T002) (1)
20 MAT-80230T00 KNEE SWITCH SUPPORT BASE AMIF I3 44 (T002) (2)
21 214-38106 STOPPER PLATE B AN 1Z(B) 1
22 214-38601 MUTUAL VERTICAL LINK SPASER a9t I Ayt YyIAN -4 1
23 S8S~-6110610-TP SCREW 11/64-40 L=6 b33y 11/64-40 L=6 2
24 214-38502 MUTUAL VERTICAL LINE a3 ¥ ayy vy 1
25 SD-0600454-TP SHOULDER SCREW & v3y D=6 H=4.5 1
26 214-38205 UPPER FEED STOPPER PLATE PR IMATISEL] 1
27 214-38700 MUTUAL VERTICAL LINK SUPPORT 193 3 aykt Yyrs 1
28 85S-4110815-SP SCREW 11/64-40 L=8 FAT 3y 11/64-40 L=8 2
29 400-40672 AIR HOSE ASM. (BL) I7¥-2(23) (DLay) 1
30 SK-3514000-SC WOOD SCREW D=5.1 L=40 YAEIEY" D=5,1 L=40 2
31 214-37306 WINDOW PLATE E PACKING ST 13BN v%Y T
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27. ADDITIONAL SPRING FOR PRESSER BAR COMPONENTS
(FOR PLC—1710,PLC~1760 OPTIONAL PARTS)

ZEIANVIERBE®R (PLC-1710,PLC—1760H A7 a i)

115

i

?1
@2 ,

 ——

111

0
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T

o
(]

1LY

1
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T e
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REF. NO NOTE PART NO. DESCRIPTION by A Qty

4!

1 210-06507 ADJUST SCREW B THrFaytyxy B 1
2 NS-6110530-SP  NUT 11/64-40 uyh7FI 11/64-40 1
3 210-06408 ADJUST SCREW A THoFavtysy A 1
4 213-42407 GUIDE SHAFT N33y 7 1
5 210-06002 ADJUST SPRING B HIFaryn z B 3
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28. SUSPENSION SQUARE COMPONENTS (OPTIONAL PARTS)
U ERBR (F 7Y 3 ViRa)

REF.NQ _ _NOTE _ _ _PARTNO. ______ __ DESCRIPTION _________. LSRN A S ay
1 MAH-152010A0 RULER N7 av¥ (I3) 1
2 WP-0621016-SD  WASHER 6.2X13X1 L7¥ % 6.2X13X1 2
3 WS-0610002-KN  SPRING WASHER 6.1X12.2X1.5 NEF R M6 2
4 SS8-7151610-SP SCREW 15/64-28 L=16 YIL7%y* 15/64-28 L=16 2
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29. ACCESSORIES PARTS COMPONENTS
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REF.NO. _ NOTE_ _ _ PARTNO. ________] DESCRIPTION _________. (A2 S Qty _
1 B9101-552-000 ACCESSORY BOX 7Y JeYN 3 1
2 229-33006 SCREW DRIVER, LARGE M SN -2 1) 1
3 B9113-012-000 WRENCH (9X10) Va-7 f In F(¥3-) 1
4 MDF-RX2700C0 NEW DEFRIX OIL NO.2(700CC) 5 IVYIAF4INOG. 2(700CC) 1
5 J1067-000-000 OILER 77 5%y 1
6 #04 MC-3210020-02 NEEDLE 134-35 #200-2 n) 134-35 #200-2 1
7 #05 MC-3210013-02 NEEDLE 134-35 #130 YAyIn ¥134-35 #130(2%y 1
8 B8213-012-000 BED HINGE CONNECTION vy Yy 2
9 105-29808 COVER M7 == - 1

10 #01 B8206-012-000 FELT CUSHION h-7" 2yy3ay 4

11 #01 B8209-012-000 RUBBER CUSHION M-7" #HIa A 4

12 #01  105-29600 WASHER vy ¥ 2

13 #01 105-39906 SET NAIL PAZE 8

14 #06 107-59603 ALUMINUM BOBBIN (DOUBLE-CUT) FAIF v v (n-bypyk) 2

15 #02 MTJ-VHO0530A  V BELT 53INCH VA U} B34VF 1

16 #02 400-26920 SYNCHRONIZER ASM MEVE 1

17 #02 TEA-9500B01-00 CABLE BAND VAV 3

18 400-38827 BED CLAMP STICK ASM. M7 IR 9(23) 1

19 400-38828 BED CLAMP STICK M7 AT (1)

20 BT-1200801-EF TUBE F1-7° {0.03)

21 WP-0841601-SC  WASHER 8.4X17.4X1.6 LI F Ih XY M8 1

22 NM-9080001-SC  NUT Fayiyh 1

23 #06  107-77407 WRENCH 2. 5MM ayhILv#2 . GMM 1

24 B9110-012-000  SCREW DRIVER, MIDDLE b S - (#29) 1

25 B9111-012-000 SCREW DRIVER, SMALL Mo - (¥3-) 1

26 105-28800 FRAME SUPPORT BAR M7 HFIE Y 1

27 #02  MTS-P00O700BO MOTOR PULLEY ASM. P.C.D 70 -2 7 -3 7370 1

28 #02 NS-6150430-SP  NUT 15/64-28 oyRrFIh 15/64-28 1

29 #02 D7101-245-E00  SYNCHRONIZER HOLDER STUD UPAVES S Al 1

30 #02 B9109-246-000 DETECTOR SUPPORT PLATE yyIv% $¥T 14 1

31 #02 SS-T110710-SP  SCREW 11/64-40 L=7 eIy 11/64-40 L=7 1

32 #03 107-59603 ALUMINUM BOBBIN (DOUBLE-CUT) FRIF v v (o-byhv%) 1

NOTE (y%35) #01....HEAD ONLY, BT D A,

HEAD AND MOTOR DELIVERY ONLY

B LA DA

#02....0PTIONAL PARTS (FOR PLC-1760L) #7° ¥av&l& (PLC-1760LE)

#03....FOR PLC-1710
#04....FOR PLC-1760L

PLC-171014
PLC-1760LH

#05....FOR PLC-1710,PLC-1760
#06....FOR PLC-1760,PLC-1760L

PLC-1710,PLC-1760H
PLC-1760,PLC-1760LH
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30. TABLE OF EXCHANGING GAUGE PARTS (FOR PLC~-1760,PLC—1760L)
Ty~ —8R (PLC—1760,PLC—1760LA)

PLC-1760 O O O ®)
PLC-1760L O @) @)
NEEDLE GALCE SIZE THROAT PLATE THROAT PLATE PRESSER FOOT ASM. |PRESSER FO0OT
FOR LOWER TAPE ATTACHING WiTH GUIDE ASM,
I K Fr- 7HAMK WiR(&) fi4FRERZR(R)
Y o
©
Stitch length Stitch length Stitch length
BEYF:9mm BryF:12mm BEyF:9mn
mm Ref.No| Part No. |Ref.No| Part No. |Ref.No| Part No. |[Ref.No| Part No. [Ref.No| Part No.
8 1 400-38996 - - 6 400-39004( 10 [400-38800| 14 |400-38810
2 400~38995 - - 7 400-38001 11 400-38797 15 ]1400-38808
10 3 400-38994 5 400-38893 8 400-38999) 12 (400-38795 16 [400-38806
12 4 400-38993 - - 9 400-38997F 13 |400-38792 17 |400-38802
PLC-1760 @) O O
PLG-1760L _ O O O
NEEDLE GAUGE SIZE FEED NEEDLE CLAMP ASH. | THROAT PLATE HOLDER
4 & %y #2(4) R
© wn
- » ®
il o e °—|
H B E e [) 4 ()
& ElEE
mm Ref.No| Part No. [Ref No| Part No. |Ref.No| Part No. |[Ref.No| Part No.
6 18 |400-39009 - - 23 1400-38778| 27 400-38791
8 19 [400-39008 - - 24 }(400-38776| 28 (400-38789
10 20 1400-39007] 22 1400-38897| 25 1400-38774| 29 |400-38787
12 21 400-39006 - - 26 1400-38772] 30 [400-38785
PLC-1760 O O
PLC-1760L O ) O
NEEDLE GAUGE SIZE FEED FOOT ASH,. FEED FOOT FOR GUIDE
I 2YR(H) H4FARYR
$2.1 $3
mm Ref.No| Part No., |Ref.No| Part No. Ref . No| Part No. |[Ref.No| Part No,
31 400-38846 - - 36 |400-38854 - -
32 1400-38844 - - 37 |400-38852 - -
10 33 1400-38842| 35 [400-38898) 38 |400-38850| 40 |400-39271
12 34 1400-38840 - - 39 |400-38848 - -
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REF.NO _ _NOTE __ PARTNO. _________ DESCRIPTION _________] L AN S SR
1 400-38996 THROAT PLATE(6MM) ASTEVIVEEIC 'S 1
2 400-38995 THROAT PLATE(8MM) 15939014 (8MM) 1
3 400-38994 THROAT PLATE(10MM) 133V 3In 1A (10MM) 1
4 400-38993 THROAT PLATE(12MM) BSVEVAVECIQVIN'Y) 1
5 400-38893 THROAT PLATE(10MM 60L) N)4A(10MM 60L3Y) 1
6 400-39004 THROAT PLATE(6MM)ASH, JRF=7" I52IN) 1A (6MM) (73) 1
7 400-39001 THROAT PLATE(8MM)ASM. YR87-7° Irauni{A(8MM) (73) 1
8 400-38999 THROAT PLATE(10MM)ASM. Y8F-7" 95391 A (10MM) (73) 1
9 400-38997 THROAT PLATE(12MM)ASM. Y857 IrIINI4R(12MM) (%) 1

10 #01 400-38800 PRESSER FOOT(6MM)ASH. AFr7y(6MM) (73) 1
11 #01 400-38797 PRESSER FOOT(8MM)ASH, TFI7Y(8MM) (73) 1
12 400-38795 PRESSER FOOT(10MM)ASM. APL7y(10MM) (43) 1
13 #01 400-38792 PRESSER FOOT(12MM)ASM. T¥I7Y(12MM) (23) 1
14 #01 400-38810 PRESSER FOOT WITH GUIDE(6MM)AS TE-B AN IRAFITY(6MM) (7 1
15 #01 400-38808 PRESSER FOOT WITH GUIDE(8MM)AS Y5 AR IRAFIFY(BMMD (7 1
16 400-38806 PRESSER FOOT WITH GUIDE(10MM)A YVE-I AN IRAFIT Y (10MM) ( 1
17 #01 400-38802 PRESSER FOOT WITH GUIDE(12MM)A YVE-B AN XTI (12MM) 1
13 4060-39009 FEED(6MM) A7 (6MM) 1
19 400-39008 FEED(8MM) 279N (8MM) 1

20 400-39007 FEED(10MM) A79n (10MM) 1

21 400-39006 FEED(12MM) A7 (12MM) 1

22 400-38897 FEED(10MM 60L) 2790 (10MM 60L3%) 1

23 #01 400-38778 NEEDLE CLAMP(6MM)ASH. NI ACEMM) (23) i

24 #01 400-38776 NEEDLE CLAMP(8MM)ASH, MM A(8MM) (73) 1

25 400-38774 NEEDLE CLAMP(10MM)ASM. MM ACTOMM) (73) 1

26 #01 400-38772 NEEDLE CLAMP(12MM)ASM. MUR ACTI2MM) (73) 1

27 #01 400-38791 THROAT PLATE HOLDER(6MM) NIAEYF(6MM) 1

28 #01 400-38789 THROAT PLATE HOLDER(8MM) NI48Y7 (8MM) 1

29 400-38787 THROAT PLATE HOLDER (10MM) NI45957 (10MM) 1

30 #01 400-38785 THROAT PLATE HOLDER(12MM) N4 895 (12MM) 1

31 400-38846 FEED FOOT (6MM)ASM. A7)7Y(6MM) (73) 1

32 400-38844 FEED FOOT (8MM)ASH, F7977(8MM) (73) 1

33 400-35842 FEED FOOT(10MM)ASM. A7973(10MM) (73) 1

34 400-38840 FEED FOOT (12MM)ASM. A7V7Y(12MM) (4]) 1

35 400-38898 FEED FOOT(10MM 60L)ASM. A797Y(10MM 60L3%) (73) 1

36 400-388b4 FEED FOOT FOR GUIDE(6MM)ASM. AR 3vArYTY(6MM) (73) 1

37 400-38852 FEED FOOT FOR GUIDE(8MM)ASM. B AN 29F7977 (8MM) (73) 1

38 400-38850 FEED FOOT FOR GUIDE(10MM)ASM. oAb 39F7977 (10MM) (73) 1

39 400-38848 FEED FOOT FOR GUIDE(12MM)ASH, AN 3TRYTY(12MM) (73) 1

40 400-39271 FEED FOOT FOR GUIDE(10MM 60L) I AN 3vE7Y7Y(10MM 60L) ( 1
NOTE (%) #01....FOR PLC-1760 PLC-1760
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NUMERICAL INDEX OF PARTS 55l
PART NO PAGE REF PART NO PAGE REF PART KO PAGE REF PART NO PAGE REF
5% H N0 e H NO n% H RO BE =Y
BT-0500300-EA 25 21 B8206-012-000 40 10 HX-0029500-00 34 13 RE-0800000-K0 23 10
BT-0600401-EB 33 11 B8209-012-000 40 11 HX-0029500-00 35 13 RE-0900000-K0 12 1
BT-0600401-EB 33 15 | B8213-012-000 40 8 RE-0900000-K0 14 61
BT-1200801-EF 40 20 | B9101-552-000 40 1 J1067-000-000 40 b R0-0922702-00 12 45
B1114-517-000 2 52 | B9109-246-000 40 30 R0O-0922702-00 14 45
B1129-051-000 2 38 | B9110-012-000 40 24 MAH-152010A0 38 1 R0O-0922702-00 24 14
B1132-521-000 2 23 | B9111-012-000 40 25 MAT-80230T00 36 20
B1148-555-000 24 11 B9113-012-000 40 3 MAT-80231T00 36 19 SB-~1200002-00 4 54
B1203-512-000 4 26 MC-3210013-00 6 13 SD-0380551-SL 2 24
B1210-051-000 4 10 CM-3002000-01 2 33 MC-3210013-00 6 36 SD-0470281-SP 21 19
B1214-019-000 4 32 CM-3002000-01 32 13 MC-3210013-02 40 7 SD-0470281-SP 22 8
B1308-055-000 4 35 | CM-3002001-B1 2 29 MC-3210020-00 6 37 SD-0600403-TP 36 7
B1309-055-000 4 36 €Q-2020000-00 4 9 MC-3210020-02 40 6 SD-0600454-TP 36 25
B1310-055-000 4 37 | CQ-2020000-00 4 18 MDF-RX2700C0 40 4 SD-0640322-TP 4 41
B1312-563-000-A 4 45 | CQ-2020000-00 4 73 MTJ-VHO0530A 40 15 SD-0640322-TP 4 42
B1313-055-000 4 48 [ CQ-2020000-00 6 32 MTS-PO0O700B0 40 27 SD-0640851-SP 22 46
B1314-055-000 4 39 CQ-2020000-00 12 51 SD-0700451-TP 23 18
B1401-246-000 6 33 | CQ-2020000-00 14 51 NM-6030001-SC 31 10 Sb-0700451-TP 23 20
B1410-771-000 6 24 | CQ-2020000-00 16 21 NM-6040002-SE 30 27 Sp-0720331-SP 32 5
B1411-057-0A0 6 8 | CQ-2020000-00 25 13 NM-6040002-SE 30 30 SD-0800352-SP 34 10
B1411-057-000 6 9 | CQ-2020000-00 25 15 NM-6050001-SD 23 16 SD-0800352-SP 35 10
B1412-0561-000 6 11 CQ-2020000-00 25 26 NM-6050001-SE 30 14 SD-0800402-TP 12 5
B1412-051-000 25 19 | CQ-2020000-00 25 39 NM-6050001-SE 30 18 SD-0800402-TP 12 34
B1414-232-000 6 23 | CQ-2520000-00 8§ 38 NM-6050001-SE 30 43 Sp-0800402-TP 14 34
B1414-555-000 8 17 | CQ-2520000-00 10 53 NM-6050001-SE 30 47 SD-0800402-TP 14 65
B1414-555-000 8§ 21 CQ-2520000-00 25 20 NM-6060003-SC 34 6 SD-0900701-TP 12 23
B1414-5565-000 10 17 | CQ-3000000-F0 8§ 15 NH-6060003-SC 35 6 Sb-0900701-TP 14 25
B1414-555-000 10 21 €Q-3000000-F0 8 16 NM-6080001-SE 32 4 SD-1000801-SH 12 55
B1437-051-000 6 4 | CQ-3000000-F0 10 32 NM-6080721-SE 36 65 SD-1000801-SH 14 55
B1462-053-000 8 47 | CQ-3000000-FO0 10 33 NM-6160511-SE 30 17 SK-3241601-SC 31 13
B1462-053-000 10 47 [ CQ-3030000-00 4 8 NM-6160511-SE 30 48 SE-3415001-SE 33 12
B1467-053-0A0 8 25 | CQ-5050000-00 4 11 NM-9080001-SC 40 22 SE-3482500-8C 31 16
B1467-053-0A0 10 25 | CS-095081A-SH 18 3 NS-6110310-SP 21 20 SE-3482501-SE 33 20
B1468-053-000 8§ 26 CS-095081A-SH 20 3 NS-6110310-SP 22 37 SE-3514000-SC 36 30
B1468-053-000 10 26 CS-0950810-SH 4 22 NS-6110310-SP 24 26 SM-1050801-SR 10 73
B1502-246-000 8§ 44 | CS-1201010-SH 12 2 NS-6110530~SP 8§ 35 SH-3031401-SE 31 9
B1502-246-000 10 44 | CS-1201010-SH 14 62 NS-6110530-SP 10 58 SH-4041001-SC 30 26
B1526-527-00G 10 65 | CS-1201011-SH 12 3 NS-6110530-SP 37 2 SH-4041201-8C 30 28
B1529-890-00C-A 24 7 CS-1201011-SH 14 63 NS-6150310-SP 12 59 SM-4042001-SC 30 29
B1604-012-000-A 16 19 NS-6150310-SP 14 59 SM-4051405-SE 30 13
B1639-051-000 4 47 | D1455-055-B00 8 33 NS-6150310-SP 16 18 SH-4051405-SE 30 42
B1816-512-000 18 5 | D1456-055-B00 8 32 NS-6150430-SP 8§ 52 SH-4061001-SB 2 60
B1816-512-000 20 5 | D2461-481-C00 14 9 NS-6150430-SP 10 55 SM-4061001-SB 33 19
B1905-520-0A0 4 70 | D2611-b55-B00-A 26 5 NS-6150430-SP 12 6 SM-6030602-TP § 12
B1905-520-000 4 71 D2611-555-B00~A 26 12 NS-6150430-SP 14 66 SH-6040552-TP 27 19
B1906-051-000 4 4 | D3162-555-B00 21 21 NS-6150430-SP 40 28 SM-6040552-TP 27 24
B1907-057-000 4 72 | D3162-5556-B00 24 25 NS-6620310~SP 2 53 SH-6040552-TP 28 21
B3025-141-H00-A 12 17 | D3168-555-H0B 24 27 NS-6680320-SP 12 24 SH-6040800-SP 24 31
B3025-141-H00-A 14 77 | D7101-245-E00 40 29 NS-6680320-SP 14 26 SM-6040802-TF 18 23
B3120-125-000 21 11 D§232-241-E00 31 21 ' SH-6040802-TP 20 23
B3120-125-000 22 16 PA-3201502-00 34 16 SK-6040802-TP 27 16
B3125-012-000 22 30 | EA-9500B00-00 8§ 14 PA-3201502-00 36 16 SH-6040802-TP 28 15
B3125-527-000 22 29 | EA-9500B00-00 10 35 PA-3202001-00 36 10 SH-6044002-TF 36 3
B3126-012-000 21 8 | EA-9500B0C-00 25 9 PA-4001501-00 32 1 SM-6051002-TP 32 8
B3126-012-000 22 11 EA-9500B01-00 6 31 PF-0552170-A0 33 14 SM-6051402-TP 10 69
B3128-051-000 21 4 | EA-9500B01-00 16 17 PH-0300062-C0 18 26 SY-6051602-TP 23 8
B3128-051-000 22 12 | EA-9500B01-00 25 40 PH-0300062-C0 20 26 SM-6051602-TP 23 12
B3128-527-000 22 22 | EA-9500B01-00 40 17 PJ-3010651-04 34 11 SM-6051602-TP 23 14
B3129-053-000 22 39 PJ-3010651-04 36 11 SH-6052002-TP 10 50
B3129-526-000 21" 10 | GAK-A14040A0 36 18 PJ-3040651-02 32 10 SH-6061202-TP 23 2
B3129-526-000 22 14 | GAK-A1503000 33 6 PJ-3040651-02 36 6 SH-6061602-TP 16 25
B3137-051-0A0 21 5 | GAK-29009000 33 18 PS-0500202-KP 25 30 SH-6061602-TP 18 21
B3137-627-0A0 22 19 | GAK-29010000 33 5 PS-0600502-KP 21 22 SH-6061602-TP 20 21
B3138-512-000 2 58 | GAK-29011000 33 17 PS-0600502-KP 22 4 SH-6061602-TP 34 3
B3138-527-000 22 26 PX-0151010-00 34 12 SK-6061602-TF 35 3
B3139-527-000 22 21 HK-0346100-20 33 4 PX-0151010-00 35 12 SM-6061610-SC 30 12
B3141-527-000 22 28 HK-0346101-00 34 29 PX-0151010-00 36 11 SH-6061610-SC 30 36
B3142-527-000 22 20 | HK-0346101-00 35 21 SM-6061802-TP 12 40
B3143-527-000 22 18 | HE-0346400-0A 33 7 RC-0560711-KP 24 12 SH-6061802-TF 14 40
B3205-210-000 24 10 | HX-0012300-0A 34 25 RC-0740811-KP 16 11 SM-6062502-TP § 37
B3214-047-000 24 28 | HX-0012300-0A 35 17 RE-0400000-K0 14 11 SH-6062502-TP 23 22
B3416-552-000 10 78 | HX-0029500-0A 32 15 RE-0500000-K0 4 46 SM-6082002-SP 32 2
B3428-521-000 23 25 | HX-0029500-0A 33 9 RE-0500000-K0 10 79 SM-8050602-TP 16 6
B3508-512-000 25 31 HX-0029500-0B 32 16 RE-0500000-K0 24 13 SH-8050602-TP 10 84
B3538-112-000 25 33 | HX-0029500-0B 33 10 RE-0500711-KP 16 20 SM-8050602-TP 10 88
B8112-220-000 31 7 | HX-0029500-0C 36 9 RE-0800000-K0 10 37 SM-8050602-TF 24 20
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INDEX OF PARTS )
PART NO PAGE REF PART NO PAGE REF PART NO - PAGE REF PART NO PAGE REF
R H NO i H NO 2E H_NO mE H NO
SH-8050612-TP 12 52 SS-6153040-SP 31 22 SS-8660530-TP 20 25 105-02300 24 21
SK-8050612-TP 14 52 SS-6661110-SP 4 24 SS-8660610-TP 8 8 105-09701 8 22
SK-8052502-TP 23 15 SS-7080510-TP 6 35 SS-8660610-TP 10 8 105-09701 10 22
SK-8060602-TP 4 28 SS-7090510-SP 23 26 SS-8660610-TP 12 4 105-28800 40 26
SH-8080802-TP 6 21 SS-7090520-SP 22 27 SS-8660610-TP 12 21 105-29600 40 12
SH-8080812-TP 4 14 §§-7090520-TP 2 27 S5S-8660610-TP 14 23 105-29808 40 9
SM-8080812-TP 4 59 SS-7090530-SP 27 12 SS-8660610-TP 14 64 105-39906 40 13
SM-9061203-SE 23 31 SS-7090710-SP 16 31 SS-8660612-TP 4 40 106-18304 24 8
85-1092810-SP 28 14 §S-7090910-SP 6 10 S5S-8660612-TP 4 62 107-03205 22 38
§S-1092810-SP 29 16 SS-7090910-TP 12 32 SS-8660612-TP 8 3 107-04807 24 19
55-1092810-SP 29 31 SS-7090910-TP 14 32 SS-8660612-TP 10 3 107-13402 27 15
S$S8-2090710-TP 2 19 S8-7091410-SP 24 15 SS-8660810-TP 4 16 107-13501 10 76
$5-2090710-TP 2 39 SS-7110510-SP 8 20 $S-8660810-TP 4 21 107-13766 10 56
85-2090710-TP 2 57 SS-7110510-8P 10 20 SS-8660810-TP 18 9 107-13808 10 54
58-2090810-SP 28 8 S8S-7110510-SP 25 12 S$S-8660810-TP 20 9 107-14202, 10 72
SS-3090610-SP 25 17 S§S-7110710-SL 36 15 SS-8661030-SP 4 53 107-14509 10 82
S5-4080610-SP 21 18 S8-7110710-SP 4 57 107-14608 10 83
SS-4080620-TP 2 49 SS-7110710-SP 12 7 TA-0550604-R0O 2 30 107-15001 10 63
55-4080620-TP 2 68 S88-7110710-SP 14 3 TA-0550604-R0 2 32 107-15100 10 62
8S-4110615-SP 25 34 SS-7110710-8P 14 67 TA-0620504-R0O 2 10 107-15308 10 68
85-4110815-SP 2 5 SS-7110710-SP 25 32 TA-0750704-R0O 2 28 107-15704 10 64
5S-4110815-SP 2 11 SS-7110710-Sp 40 31 TA-0750704-R0O 4 44 107-16504 10 77
8S-4110815-SP 2 14 SS-7110830-SP 6 17 TA-0750704-R0O 8 10 107-18203 10 71
8$8-4110815-SP 2 43 SS-7110830-SP 10 81 TA-0750704-R0O 10 10 107-23104 29 12
5S-4110815-SP 26 6 S§S-7110840-SP 31 3 TA-1050504-R0O 2 31 107-23104 29 28
5S-4110815-SP 26 13 SS-7110840-SP 34 24 TA-1050504-R0 2 41 107-23401 29 8
SS-4110815-Sp 34 26 SS-7110840-8p 36 24 TA-1250504-R0O 2 15 107-23500 29 6
8S-4110815-SP 35 18 SS-7110910-TP 6 15 TA-1450404-R0O 2 b6 107-23500 29 30
SS-4110815-SP 36 28 SS-7110910-TP 8§ 41 TA-2100904-R0O 2 51 107-41106 21 14
8$8-4111215-SP 2 2 SS-7110910-TP 10 42 107-41106 22 33
$8-4120615-SP 34 18 SS-7110910-TP 12 9 WP-0320501-SC 31 12 107-48101 31 11
8S-4150915-SP 2 7 SS-7110910-TP 14 89 WP-0450801-SD 25 37 107-552086 31 15
S$S-5090610-SP 2 3 SS-7110910-TP 21 23 WP-0480856-SP 36 16 107-55254 31 14
SS-5110740-TP 31 4 SS-7110910-TP 22 42 WP-0482086-SD 8 34 107-59603 29 15
$8-5110810-SP 27 10 S§S-7111120-TP 10 75 WP-0501046-SC 8 18 107-59603 29 17
$S-5110810-SP 28 6 SS-7111120-TP 25 36 WP-05601046-SC 10 18 107-59603 29 32
5S-6090520-SP 24 16 SS-7111410-SP 36 17 WP-0502616-SD 14 17 107-59603 40 14
5S-6090612-TP 16 4 SS-7111410-TP 1230 WP-0612056-SD 14 5 107-59603 40 32
SS-6090620-SP 2. 66 SS-7111410-TP 14 30 WP-0612076-SP 16 26 107-74305 10 61
$8-6090620-SP 27 11 SS-7111810-SP 34 22 WP-0612076-SP 18 22 107-77407 40 23
S$8-6090620-SP 28 7 SS§-7112420-SP 14 19 WP-0612076-SP 20 22 110-45101 21 15
S$8-6090620-TP 24 22 S8-7120710-SP 14 13 WP-0621016-SD 38 2 110-45101 22 15
$S-6090630-SP 16 28 SS-7120760-SP 4 55 WP-0641601-SD 34 4 110-72402 21 16
8S8-6090630-TP 16 24 SS§-7120760-SP 25 29 WP-0641601-SD 35 4 110-72402 22 34
$5-6090910-Sp 14 12 SS-T7120760-SP 34 32 WP-0650876-SD 12 58 110-72402 24 30
$5-6091022-TP 6 19 SS-7150740-SP 8 56 WP-0650876-SD 14 58 112-72614 14 16
$S-6110480-SP 2 50 SS-T7150740-SP 10 11 WP-0841601-SC 40 21 113-15108 21 27
S$S-6110480-Sp 25 10 SS-7150910-TP 2 17 WP-1612616-SE 30 15 119-56802 21 12
S5-6110480-SP 26 4 SS-7151210-SP 34 8 WP-1702600-S0 30 49 119-56802 22 17
§S-6110480-SP 26 11 SS-7151210-SP 35 8 WS-0510002~-KN 30 19 131-67903 30 22
$S-6110480-SP 27 17 SS8-7151610-SP 38 4 WS-0510002-KN 30 46 131-68000 306 23
$S-6110480-Sp 28 2 S§S-8080310-TP 28 11 WS-0610002-KN 38 3 131-68109 30 24
88-6110480-Sp 31 26 SS-8110520-TP 8§ 53 WS-0610002-KP 14 6 131-68208 30 25
S$§5-6110480-Sp 31 27 §S-8110520-TP 10 13 WS-1643202-KR 30 16 135-16604 16 13
$S-6110520-TP 12 13 SS-8111010-TP 4 43 WZ-0320290-UZ 2 35 135-16703 16 12
8$S-6110520-TP 14 73 SS-8150710-SP 10 86 WZ-0320290-UZ 2 6l 135-19202 16 14
$8-6110610-TP 36 23 §8-8150710-TP 4 50 137-89201 14 15
SS-6110630-TP 10 66 S$§-8150710-TP 4 61 101-01400 2 18 145-12503 24 17
$S-6110810-TP 24 18 S§S-8150710-TP 8 9 101-11904 18 19 179-12106 2 22
SS-6111010-SP 25 25 S8-8150710-TP 10 9 101-11904 20 19
§S-6111610-SP 12 37 SS-8150710-TP 18 11 101-12001 18 16 210-06002 10 51
SS-6111610-SP 14 37 SS-8150710-TP 20 11 101-12001 20 16 210-06002 37 5
§S-6120930-TP 12 27 §S-8150822-TP 4 6 101-12100 18 17 210-06408 10 59
SS-6121210-SP 12 18 SS-8150822-TP 4 13 101-12100 20 17 210-06408 37 3
SS-6121210-8SP 14 20 SS-8150822-TP 4 64 101-12209 18 18 210-06507 10 57
§S-6121860-SP 12 43 SS-8150822-TP 12 28 101-12209 20 18 210-06507 37 1
5$8-6121860-SP 14 43 S$S-8150822-TP 14 28 101-20004 14 14 210-48707 10 12
S$S-6151040-SP 32 14 $S-8151150-TP 6 ) 101-20004 34 20 210-59100 22 40
§S-6151220-SP 36 14 S$S-8151150-TP 12 16 101-24204 21 13 213-31202 2 54
$8-6151440-SP 31 2 SS-8151150-TP 14 76 101-24204 22 35 213-31301 2 4
S$S-6151780-3P § 27 SS-8151150-TP 18 6 101-24501 22 31 213-31608 Z 16
SS-6151780-SP 10 27 SS-8151150-TP 18 7 102-01200 2 37 213-31756 2 44
SS-6151920-SP 8 30 S$S-8151150-TP 20 6 103-20109 21 3 213-31806 2 12
SS-6151920-SP 10 30 $S-8151150-TP 20 7 103-20208 21 6 213-32002 2 13
SS-6152440-SP 6 29 S85-8151550-SP 4 69 103-21107 21 25 213-32309 2 42
8$8-6153012-TP 14 7 S$8-8660530-TP 18 25 103-21107 22 3 213-32507 4 12
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213-32606 4 67 213-46200 25 28 214-07705 25 24 229-30408 30 40
213-32705 4 1 213-46309 25 6 214-08505 2 25 229-30507 30 2
213-33000 4 2 213-46358 26 b 214-08554 2 20 229-30507 30 39
213-33109 4 17 | 213-46408 25 8 214-27307 18 2 229-30556 30 20
213-33307 4 5 213-46507 26 7 214-27307 20 2 220-30705 30 3
213-33406 4 68 213-47000 25 14 214-30400 12 42 229-30705 30 37
213-33703 4 60 213-47109 8§ 13 214-30400 14 42 229-30804 30 11
213-34008 4 63 213-47109 10 34 214-32000 29 1 229-30804 30 35
213-34701 18 12 213-47208 25 16 214-32000 29 23 229-30903 30 10
213-34701 20 12 213-48206 21 24 214-32109 29 24 229-30903 30 34
213-36300 12 56 213-48206 22 2 214-37108 2 8 229-31000 3 9
213-36409 14 56 213-48503 34 7 214-37207 36 8 229-31000 30 33
213-36508 4 20 213-48503 3B 7 214-37306 2 9 229-31109 6 8
213-36557 4 19 213-48602 34 5 214-37306 36 31 229-31109 30 32
213-36607 12 49 213-48602 3B 5 214-37900 8 36 229-31208 30 45
213-36607 14 49 213-48701 34 9 214-38007 6 14 229-31307 30 6
213-36656 12 48 213-48701 3% 9 214-38106 36 21 229-31307 30 41
213-36656 14 48 213-48909 34 14 214-38205 36 26 229-31408 30 4
213-36706 12 53 213-48909 b 14 214-38403 36 4 229-31408 30 38
213-36806 12 41 213-49105 34 15 214-38502 36 24 229-32404 23 28
213-37001 14 1 213-49105 35 15 214-38601 36 22 229-32453 23 27
213-37100 14 2 | 213-51002 31 19 214-38700 36 27 229-33006 40 2
213-37209 12 38 213-51101 31 18 214-41050 21 2 229-34202 23 35
213-37308 12 33 213-51150 31 17 214-41100 21 17 229-34301 23 36
213-37308 14 33 213-51200 31 20 214-42207 29 5 229-34400 23 34
213-37605 12 35 213-51457 31 1 214-44500 27 20 229-34508 23 33
213-37803 10 85 213-52901 4 4 214-44559 27 18 229-34707 23 29
213-37803 12 14 213-53008 4 56 214-51406 6 7 229-52501 14 18
213-37803 14 74 | 213-55706 24 24 214-51505 8§ bb 229-52501 34 21
213-37902 12 31 213-5b755 24 23 214-51505 10 39 230-01001 4 3
213-37902 14 31 213-55805 2 6 225-37658 24 2 230-02009 6 1
213-38009 12 36 213-56001 24 6 225-381561 24 4 230-04609 18 13
213-38009 14 36 213-56308 32 11 225-38706 24 32 230-04609 20 13
213-38207 12 54 | 213-56407 32 12 226-02601 2 40 230-04708 18 4
213-38207 14 54 213-56506 32 3 226-09408 12 39 230-04708 20 4
213-38603 6 18 213-56704 32 9 226-09408 14 39 230-04906 18 15
213-38801 6 20 213-56803 32 7 226-17609 22 23 230-04906 20 15
213-38900 6 22 213-57959 24 3 226-17906 21 9 230-06406 21 26
213-39304 6 25 213-57967 24 1 226-17906 22 13 230-06406 22 1
213-39502 4 15 213-58205 24 9 226-18201 21 7 230-07503 27 4
213-39601 10 87 213-64104 1229 226-18201 22 10 230-07503 27 8
213-39700 10 74 213-64104 14 29 226-189504 22 24 230-07503 28 4
213-39700 25 35 213-78203 12 57 226-18904 22 25 230-07602 27 5
213-39809 10 80 213-78203 14 b7 226-19100 2 36 230-07602 21 9
213-40005 10 14 213-78302 8 5 226-20504 25 38 230-07602 28 b
213-40104 8 31 213-78302 10 5 226-56003 34 17 230-09509 16 10
213-40302 10 38 213-78302 12 15 226-56102 34 31 230-24409 18 24
213-40401 § 1 213-78302 14 75 228-14008 29 13 230-24409 20 24
213-40401 10 1 213-78708 24 29 228-14008 29 29 230-26008 28 9
213-40500 8§ 2 213-79003 31 6 228-14909 6 3 230-26008 29 25
213-40500 10 2 213-87402 12 60 228-14909 6 6 230-26404 29 11
213-40708 25 11 213-87402 14 60 228-63203 23 24 230-26404 29 27
213-40906 8 42 213-87501 4 31 228-63252 23 23 230-36304 16 22
213-41508 10 70 213-87600 4 34 229-01805 2 34 230-53606 4 65
213-41607 10 67 213-87709 4 33 229-04106 8 7 230-56005 16 7
213-42407 10 60 213-87808 4 38 229-04106 10 7 230-56104 14 38
213-42407 37 4 213-87907 4 66 229-04106 12 20 230-56203 14 41
213-42506 23 4 213-88004 12 26 229-04106 14 22 230-58506 29 10
213-42555 23 3 213-88400 6 16 229-04155 8§ 6 230-58506 29 26
213-42605 23 b 213-88509 32 6 229-04155 10 6 230-58605 29 22
213-42704 23 9 214-02300 4 27 229-04155 12 18 230-62003 26 3
213-42803 23 13 214-05204 6 2 229-04155 14 21 230-62052 26 1
213-42902 23 17 214-06103 8 48 229-07109 8 49 230-62102 6 30
213-43009 23 11 214-06103 10 48 229-07109 10 52 232-00801 16 3
213-43108 23 32 214-06509 8§ 28 229-07604 8 43 232-00900 16 5
213-43157 23 30 214-06509 10 28 229-07604 10 43 236-36202 24 5
213-43207 23 1 214-06608 8 54 229-11804 12 44 260-23200 14 10
213-43355 23 21 214-06608 10 49 229-11804 14 44 262-25201 8 29
213-43702 23 6 214-07200 12 11 229-12000 12 46 262-25201 1029
213-43801 23 7 214-07200 14 71 229-12000 14 46 262-26209 34 19
213-45707 25 2 214-07309 12 25 229-12109 12 47 269-10058 30 21
213-45905 25 4 | 214-07309 14 27 229-12109 14 47 269-10158 30 1

213-45905 26 7 214-07408 12 10 229-30309 30 7

213-45905 26 14 | 214-07408 4 70 229-30309 30 44 400-09103 12 50
213-46002 25 18 214-07507 25 22 229-30358 30 31 400-09103 14 50
213-46101 26 27 214-07606 25 23 225-30408 30 5 400-11400 14 53
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400-16148 4 49 400-38730 26 3 400-38997 42 8

400-16798 2 1 400-38730 26 10 400-38999 42 8

400-17263 16 27 | 400-38732 29 3 400-39001 42 7

400-17264 2 64 | 400-38732 29 19 400-39004 42 6

400-17265 2 65 | 400-38752 22 43 400-39006 42 21

400-17269 2 46 400-38772 42 26 400-39007 28 16

400-17269 2 63 400-38774 28 9 400-39007 42 20

400-17274 23 19 400-38774 42 25 400-39008 42 19

400-17276 8 46 400-38775 28 10 400-39009 42 18

400-17276 10 46 400-38776 42 24 400-39010 29 1

400-17279 22 36 | 400-38778 42 23 400-39010 29 2

400-17280 22 41 400-38785 42 30 400-39015 16 9

400-17282 22 9 | 400-38787 28 3 400-39257 16 8

400-17283 22 7 | 400-38787 42 29 400-39263 22 b

400-17284 22 32 | 400-38789 42 28 400-39264 22 6

400-17286 27 13 | 400-38791 42 27 400-39265 8 39

400-17287 27 14 | 400-38792 42 13 400-39265 10 40

400-17309 31 24 | 400-38794 28 14 400-39266 8 40

400-17316 2 47 | 400-38795 28 12 400-39266 10 41

400-17317 16 30 | 400-38795 42 12 400-39269 6 28

400-18339 8 b1 400-38796 28 13 400-39270 6 27

400-18339 10 16 | 400-38797 42 11 400-39271 42 40

400-18340 8 50 | 400-38800 42 10 400-39307 12 22

400-18340 10 15 | 400-38802 42 17 400-39307 14 24

400-18341 8 23 | 400-38806 42 16 400-39326 8§ 4

400-18341 10 23 400-38808 42 15 400-39326 10 4

400-19114 2 55 | 400-38810 42 14 400-39454 14 8

400-19905 4 29 400-38823 31 23 400-39822 18 14

400-24849 34 23 | 400-38824 31 25 400-39822 20 8§

400-24849 35 23 | 400-38827 40 18 400-39831 2 59

400-24864 34 27 | 400-38828 40 19 400-39836 6 34

400-24864 35 19 400-38829 20 14 400-39837 21 1

400-25036 36 13 400-38830 4 58 400-39838 2 21

400-25299 31 5 400-38840 42 34 400-39839 2 26

400-25300 31 8 | 400-38842 28 17 400-39887 29 4

400-25359 33 3 400-38842 42 33 400-40294 27 25

400-26920 40 16 400-38843 28 19 400-40295 27 22

400-27746 6 26 400-38844 42 32 400-40296 27 23

400-29634 18 20 400-38846 42 31 400-40415 34 1

400-29634 20 20 | 400-38848 42 39 400-40416 36 1

400-33026 8 12 400-38850 42 38 400-40419 34 28

400-33026 10 36 400-38852 42 37 400-40419 35 20

400-33027 8 11 400-38854 42 36 400-40420 36 12

400-33027 10 31 400-38856 20 28 400-40469 3B 1

400-33029 8 19 | 400-38859 16 1 400-40558 22 45

400-33029 10 19 400-38867 18 10 400-40559 22 44

400-33033 8 24 | 400-38867 20 10 400-40660 34 2

400-33033 10 24 | 400-38868 29 20 400-40660 36 2

400-38688 2 45 | 400-38869 29 21 400-40663 36 2

400-33688 2 62 | 400-38870 29 18 400-40671 34 30

400-38691 2 48 | 400-38893 28 22 400-40671 35 22

400-38691 2 67 | 400-38893 42 5 400-40672 36 29

400-38692 4 23 400-38897 28 23

400-38694 4 25 | 400-38897 42 22

400-38695 18 1 400-38898 28 18

400-33695 20 1 400-38898 42 35

400-33697 18 8 | 400-38899 28 20

400-33697 20 27 | 400-38901 14 35

400-38700 4 51 400-38902 20 29

400-38702 4 52 | 400-38504 33 8

400-38703 4 30 | 400-38905 33 2

400-38704 4 7 .1 400-38906 33 1

400-38705 8 45 | 400-38967 16 16

400-38705 10 45 [ 400-38968 16 2

400-38707 16 29 [ 400-38970 27 1

400-38709 16 15 | 400-38971 27 21

400-38711 1212 | 400-38972 27 2

400-38711 14 72 | 400-38974 27 3

400-38712 12 8 | 400-38976 27 6

400-38712 14 68 | 400-38977 27 7

400-33722 33 13 400-38981 16 23

400-38723 33 16 400-38993 42 4

400-38728 26 1 400-38994 28 1

400-38728 26 8 | 400-38994 42 3

400-38729 26 2 400-38995 42 2

400-38729 26 9 400-38996 42 1
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